L)

BUREAU
VERITAS

FCC Test Report

Report No.: RF190726C11
FCC ID: KA2BA2520PA1
Test Model: DBA-2520P
Received Date: Jun. 28, 2019
Test Date: Jul. 11 ~ Sep. 03, 2019

Issued Date: Sep. 09, 2019

Applicant: D-Link Corporation

Address: 17595 Mt. Herrmann, Fountain Valley, California, United States, 92708

Issued By: Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch
Lin Kou Laboratories
Lab Address: No. 47-2, 14th Ling, Chia Pau Vil., Lin Kou Dist., New Taipei City, Taiwan

Test Location: No. 19, Hwa Ya 2nd Rd., Wen Hwa Vil., Kwei Shan Dist., Taoyuan City
33383, TAIWAN

FCC Registration / 788550/ TW0003
Designation Number:

S,

T~
fl//‘//'___“\_‘:\\ :‘:\ Testing Laboratory
AR 2021

This report is for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted
only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this
report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product
specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to
us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided, however, that such
notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your
unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Unless specific mention, the
uncertainty of measurement has been explicitly taken into account to declare the compliance or non-compliance to the specification.

The report must not be used by the client to claim product certification, approval, or endorsement by TAF or any government agencies

Report No.: RF190726C11 Page No. 1/71 Report Format Version: 6.1.1




[VERITAS]
Table of Contents

Y=ot @ ] o o B =T ox o] o RS 4
1 Certificate Of CONTOIMILY ... e e e e e e e s s e ee e e e e e e s sanebeeeeaeeeeanns 5
2 SUMMArY Of TEST RESUITS ... ettt e e b e e snneeas 6
2.1 Measurement UNCErtaINTY ........ooouiiiiiiiiii e rb e e 6
D272 7 (o To 11 To=1 (o] o T =Yoo o SR 6
3 GENETaAl INTOMMALION . .eiiiii e e e et e e e e e e e st e e e e e e e e s s s nnbeaeeeeeeeannssnbeeeeaeeeeanns 7
3.1 General Description Of EUT ...t e e e e e e e e e e e e e e e e e e e e e ennneeeeeeas 7
3.2 Description Of TEST IMOAES ... ...ttt e e e e e e e e e e e e e e en e e e e e e e e nnneeeeeeas 9
3.2.1 Test Mode Applicability and Tested Channel Detalil...............cceiiiiii oo 10
3.3 Duty Cycle Of TESE SIGNQAL ......cooiiiiiiiiie e s et 12
3.4 Description of SUPPOIrt UNIS ..ot e e e e e e e e e e s e e e e e e ennneeeeeeas 13
3.4.1 Configuration of System UNAer TESt ..o e 13
3.5  General Description of Applied Standards ... 14
4 Test Types and Results (FOr 2.4GHZ Band).......ccoiuiiiiiiiiiiieiiiiie ettt 15
4.1  Radiated Emission and Bandedge Measurement.............coooiiiiiiiiiiiiiiiice e 15
4.1.1 Limits of Radiated Emission and Bandedge Measurement .............ccooiiiiiiiiiiiei e 15
4.1.2 TeStINSIIUMENES ...ttt e e et e e e e e e e e e e an e e e e e e e e e e e nnneeeeeaeeeannsnnneeeaaeeenn 16
g G T 1= (0Tt =0 U =S 17
4.1.4 Deviation from Test Standard ......... ... 18
g R T 1= AR T~ 0 o PSS 18
4.1.6 EUT Operating CONAItIONS. ........oiiiiiiiiieiie ittt e e e e e e e e e snnnee s 19
e O = =T €SOSSN 20
4.2  Conducted Emission MEasUIrE€mMENt ... . ..ot e e e e e ee e e e e e e e nnneeeeeeaeenn 38
4.2.1 Limits of Conducted Emission Measurement.............oooi i 38
4.2.2 TeSt INSIIUMIENTS ...ttt e oo ettt e e e e e e e s an e eeeaeeeeaannseeeeeaeeeaannsnnneeeaaeeenn 38
R T 1= (0Tt U =SS 39
4.2.4 Deviation from Test Standard ........ ... 39
R T 1= AR~ (] o TSR 39
4.2.6 EUT Operating CONAItIONS. ........coiiiiiiiieiiie ettt bttt e e e s b e e e snneeee s 39
A 1= =0 €SS 40
4.3  6dB Bandwidth MeasUIrEemMENt ... ... ... it e e e e e et e e e e e e e e e e nneeeeeee e s 46
4.3.1 Limits of 6dB Bandwidth Measurement........ ... ..o e e 46
G T2 1= AR T~ (3] o S SE 46
4.3.3 TeStINSIIUMENTS ...ttt e e et e e e e e e e e ettt e e e e e e eaannneeeeeaeeeaannnnnneeeaaeeean 46
4.3.4 TESEPIOCEAUIE ..ottt ettt e e e e e e et e e e e e e e e e s e anseeeeeaaeeeaaannnseeeeeeeeaannsnnneeeaaeaenn 46
4.3.5 Deviation fromTest Standard ..............oooiiiii e 46
4.3.6 EUT Operating CONAItIONS. ........ooiiiiiiiieiie ittt sttt e e e s e e sanneee s 46
G T = =1 ST 47
4.4  Conducted Output Power MeasuremMeENt....... ... ..o e e e e e 49
4.4.1 Limits of Conducted Output Power Measurement ... 49
S =T AT~ (] o TSR 49
4.4.3 TeStINSIIUMENTS ..ottt e oo e et e e e e e e e e e e e eee e e e e e e e e e e annseneeeaeeeaannsnnneeeaaeaenn 49
R 1= g (oY= U =S 49
4.4.5 Deviation from Test Standard ......... ... 49
4.4.6 EUT Operating CONAItIONS. ........iiiiiiiiiieiiie ittt e st e s s e e e e snnnee s 49
S 1= =T €SP SE 50
4.5  Power Spectral Density MeasuremMeNt.............ooiiiiiiiiiiii e 52
4.5.1 Limits of Power Spectral Density MeasuremMent ..o 52
T2 1= AR~ (] o SRS 52
4.5.3 TeStINSIIUMENTS ..ottt e oo e e e e e e e et ee e e e e e e e e e e nnneeeeeeeeeaannsnnneeeaaeeean 52
T 1= e (0T =Yo [ = ST 52
4.5.5 Deviation from Test Standard ........ ... 52
4.5.6 EUT Operating CONItION ........eiiiiiiiiii ettt ettt e e e st e e s e e e sabeeeeeaaes 52

Report No.: RF190726C11 Page No. 2 /71 Report Format Version: 6.1.1




4.5.7 Test Results
4.6  Conducted Out of Band Emission Measurement
4.6.1 Limits of Conducted Out of Band Emission Measurement
I =T GRS T (1] o J PSP PRPPPPPRRN
4.6.3 Test Instruments
4.6.4 Test Procedure
4.6.5 Deviation from Test Standard
4.6.6 EUT Operating Condition
4.6.7 Test Results

5 Pictures of Test Arrangements

Appendix — Information of the Testing Laboratories

Report No.: RF190726C11

Page No. 3/71

Report Format Version: 6.1.1




Release Control Record

Issue No.

Description

Date Issued

RF190726C11

Original release

Sep. 09, 2019

Report No.: RF190726C11

Page No. 4 /71

Report Format Version: 6.1.1




BUREAU

1 Certificate of Conformity

Product:
Brand:

Test Model:
Sample Status:
Applicant:
Test Date:

Standards:

Nuclias Cloud-Managed AC1900 Wave 2 Access Point
D-Link Corporation

DBA-2520P

Engineering sample

D-Link Corporation

Jul. 11 ~ Sep. 03, 2019

47 CFR FCC Part 15, Subpart C (Section 15.247)
ANSI C63.10:2013

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,

Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data

evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s RF characteristics under the conditions specified in this report.

Prepared by :

Approved by :

Y (LS . pae

Sep. 09, 2019

P%)Ily Chi% / Specialist

F %

AU L , Date:

Sep. 09, 2019

Bruce Chen / Senior Project Engineer
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2  Summary of Test Results

47 CFR FCC Part 15, Subpart C (Section 15.247)

FCC
Test ltem Result Remarks
Clause
Meet the requirement of limit.
15.207 AC Power Conducted Emission Pass Minimum passing margin is -2.76dB at
24.58750MHz.
12383; Radiated Emissions and Band Edge Meet the requirement of limit.
. Measurement Pass Minimum passing margin is -0.5dB at
15.247(d) 2483.50MHz.
15.247(d) Antenna Port Emission Pass Meet the requirement of limit.
15.247(a)(2) 6dB bandwidth Pass Meet the requirement of limit.
15.247(b) Conducted power Pass Meet the requirement of limit.
15.247(e) Power Spectral Density Pass Meet the requirement of limit.
15203 Antenna Requirement Pass Antenna connector is i-pex(MHF) not a
standard connector.

Note:
Determining compliance based on the results of the compliance measurement, not taking into account
measurement instrumentation uncertainty.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on
the EUT as specified in CISPR 16-4-2:

Measurement Frequency Expanczigzl;r(lf)e rtainty

Conducted Emissions at mains ports 150kHz ~ 30MHz 2.94 dB
9kHz ~ 30MHz 3.04 dB
Radiated Emissions up to 1 GHz 30MHz ~ 200MHz 3.59 dB
200MHz ~1000MHz 3.60 dB
1GHz ~ 18GHz 2.29dB

Radiated Emissi b 1GH
adiated Emissions above z 18GHz ~ 40GHz 229 dB

2.2 Modification Record

There were no modifications required for compliance.
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3  General Information

3.1 General Description of EUT

Product Nuclias Cloud-Managed AC1900 Wave 2 Access Point
Brand D-Link Corporation

Test Model DBA-2520P

Status of EUT Engineering sample

Power Supply Rating

12Vdc (From adapter)
54Vdc (From PoE)

Modulation Type

CCK, DQPSK, DBPSK for DSSS
256QAM, 64QAM, 16QAM, QPSK, BPSK for OFDM

Modulation Technology

DSSS, OFDM

Transfer Rate

802.11b:11.0/ 5.5/ 2.0/ 1.0Mbps
802.11g: 54.0/ 48.0/ 36.0/ 24.0/ 18.0/ 12.0/ 9.0/ 6.0Mbps
802.11n: up to 600.0Mbps

Operating Frequency

2412 ~ 2462MHz

Number of Channel

11 for 802.11b, 802.11g, 802.11n (HT20), 802.11n (VHT20)
7 for 802.11n (HT40) 802.11n (VHT40)

Output Power

CDD Mode: 587.096mW
Beamforming Mode: 193.340mW

Antenna Type Refer to Note
Antenna Connector Refer to Note
Accessory Device Adapter
Data Cable Supplied NA
Note:
1. The EUT incorporates a MIMO function. Physically, the EUT provides 3 completed transmitters and 3
receivers.

Band Modulation Mode Beamforming Mode TX Function
802.11b Not Support 3TX
802.11g Not Support 3TX

2 4GHz 802.11n (HT20) Support 3TX
802.11n (HT40) Support 3TX
802.11n (VHT20) Support 3TX
802.11n (VHT40) Support 3TX

* The modulation and bandwidth are similar for 802.11n mode for HT20/HT40 and VHT20/VHT40. After
pre-testing, 802.11n (VHT20/VHT40) power is lower than 802.11n (HT20/HT40), therefore 802.11n
(HT20/HT40) is the worst case to representative mode in test report. (Final test mode refer section 3.2.1)

* For 802.11n, CDD mode is the worst case for final radiated emission and power line conducted emission

tests after pretesting CDD mode and beamforming mode.
2. The EUT uses following antennas.

Ant. Gain (dBi)
Type Connector 2400 2450 2500 5150 5350 5725 5825
MHz MHz MHz MHz MHz MHz MHz
PIFA I-pex(MHF) 3 3 3 4 4 4 4
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3. The EUT consumes power from the following Adapters and PoE.

Adapter 1

Brand Channel Well Technology

Model 2ABLO30F US

Input Power 100-240Vac, 50-60Hz, 1.0A

Output Power 12Vdc/ 2.5A

Power Cord 1.2m non-shielded power cord without core
Adapter 2

Brand Asian Power Devices Inc.

Model WA-30J12R

Input Power 100-240Vac~, 50-60Hz, 0.9A

Output Power 12Vdc/ 2.5A

Power Cord 1.2m non-shielded power cord without core
PoE (Support unit)

Brand LEADER ELECTRONICS INC.

Model NU90-J540167-11

Input Power 100-240Vac~, 50-60Hz, 1.2A

Output Power 54Vdc / 1.67A
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3.2 Description of Test Modes

11 channels are provided for 802.11b, 802.11g and 802.11n (HT20), 802.11n (VHT20):

Channel

Frequency Channel Frequency
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 1 2462MHz
6 2437MHz
7 channels are provided for 802.11n (HT40), 802.11n (VHT40):
Channel Frequency Channel Frequency
3 2422MHz 7 2442MHz
4 2427MHz 8 2447MHz
5 2432MHz 9 2452MHz
6 2437MHz
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3.2.1 Test Mode Applicability and Tested Channel Detail

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE RE21G RE<1G PLC APCM
A N N N v Power from adapter 1
B - N N - Power from adapter 2
C - \/ N - Power from PoE
Where RE>1G: Radiated Emission above 1GHz & RE<1G: Radiated Emission below 1GHz
Bandedge Measurement
PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement

Note:
1. The EUT had been pre-tested on the positioned of each 3 axis. The worst case was found when positioned on Z-plane.

2. *“”:Means no effect.
3. Radiated emission (below 1GHz) and power line conducted emission test items chosen the worst maximum power.

Radiated Emission Test (Above 1GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

EUT
AVAILABLE TESTED MODULATION MODULATION DATA RATE
CONFIGURE MODE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
MODE
802.11b Tto 11 1,6, 11 DSSS DBPSK 1.0
A 802.11g Tto 11 1,6, 11 OFDM BPSK 6.0
A 802.11n (HT20) 1to 11 1,6, 11 OFDM BPSK 7.2
A 802.11n (HT40) 3t09 3,6,9 OFDM BPSK 15.0

Radiated Emission Test (Below 1GHz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

EUT
AVAILABLE TESTED MODULATION MODULATION DATA RATE
CONFIGURE MODE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
MODE
A B, C 802.11g 1to 11 6 OFDM BPSK 6.0

Power Line Conducted Emission Test:

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

EUT
AVAILABLE TESTED MODULATION MODULATION DATA RATE
CONFIGURE MODE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
MODE
A B, C 802.11g 1to 11 6 OFDM BPSK 6.0
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Antenna Port Conducted Measurement:

XI This item includes all test value of each mode, but only includes spectrum plot of worst value of each
mode.

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

EUT
AVAILABLE TESTED MODULATION MODULATION DATA RATE
CONFIGURE MODE
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
MODE

A 802.11b 1to 11 1,6, 11 DSSS DBPSK 1.0

A 802.11g 1to 11 1,6, 11 OFDM BPSK 6.0

A 802.11n (HT20) 1to 11 1,6, 11 OFDM BPSK 7.2

A 802.11n (HT40) 3to9 3,6,9 OFDM BPSK 15.0

Test Condition:
APPLICABLE TO ENVIRONMENTAL CONDITIONS INPUT POWER TESTED BY
RE>1G 24deg. C, 68%RH 120Vac, 60Hz Greg Lin
120Vac, 60Hz
RE<1G 24deg. C, 68%RH Greg Lin
54Vdc
120Vac, 60Hz
PLC 25deg. C, 75%RH Greg Lin
54Vdc
APCM 25deg. C, 60%RH 120Vac, 60Hz lvan Tseng
Report No.: RF190726C11 Page No. 11/ 71 Report Format Version: 6.1.1
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3.3 Duty Cycle of Test Signal

Duty cycle of test signal is > 98 %, duty factor is not required.

Duty cycle of test signal is < 98%, duty
802.11b: Duty cycle = 12.387/12.500 =

factor shall be considered.
0.991

802.11g: Duty cycle = 2.042/2.145 = 0.952, Duty factor = 10 * log(1/0.952) = 0.21
802.11n (HT20): Duty cycle = 4.990/5.085 = 0.981
802.11n (HT40): Duty cycle = 2.425/2.507 = 0.967, Duty factor = 10 * log(1/0.967) = 0.14

REW 10 MHz TOMPVEW et RBW 10 MHz TAMPVEW et
VBW 10 MHz 25.47 dBm VBW 10 MHz 20.40 4B
31 RET 3 dBm Att 3068 SWT 50 ms. 88.000000 us 31 RET31 dBm Att 30 68 SWT 10 ms 1.440000 ms
Offset 11 dB Deta 2 [T1] Offset 11 dB 3n Detta 2 [T1]
00248 1 23 1.4548
12.387000 ms. ol iy W ¢ e 2.042000 ms.
Defta 3 [T1] Deka 3 [T1]
0.00 d8 0.97 48
12.500000 ms 2145000 ms.
- T T T T T T [otReau] - i T T T T [Buneaul
Center 2.462 GHz Sms/ Center 2 462 GHz 1ms/
REW 10 MHz TIMPVEW ey oy RBW 10 MHz TIMPVEW et
VBW 10 Mz 1,38 dBm VBW 10 MHz 7,58 dBm
49 3t dBm Att 30 68 SWT 10 ms. 2.880000 ms 49 e 3 dBm Att 30 68 SWT 10 ms 560.000000 us
Offset 11 dB 2 Detta 2 [T1] Offset 11 dB Detta 2 [T1]
1 = 15248 318 dB
a R A e i ssson e 2t
Defta 3 [T1] N Deta 3 [T1]
22748 ° 0.63d8
5.085000 ms m,M?ﬂm wwm 2507000 ms
- T T T T T T -8 T T T T T |
Center 2 462 GHz 1 ms! Center 2,452 GHz 1msi
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3.4 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the

tests.
ID Product Brand Model No. Serial No. FCC ID Remarks
A PoE LEADER NU90-J540167-I1 NA Provided by client
' ELECTRONICS INC. Y
Shieldi
ID Descriptions Qty. Length (m) (Y:Z ”\T:f; Cores (Qty.) Remarks
1. |RJ45 cable 1 10 N 0 Catbe
3.4.1 Configuration of System under Test
Mode A, B
EUT
Adapter (EUT)
Mode C
EUT
(1)
Remote site
PoE (A)

Report No.: RF190726C11 Page No. 13 /71
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3.5 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:

FCC Part 15, Subpart C (15.247)

KDB 558074 D01 15.247 Meas Guidance v05r02
KDB 662911 D01 Multiple Transmitter Output v02r01
ANSI C63.10-2013

All test items have been performed and recorded as per the above standards.
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4 Test Types and Results (For 2.4GHz Band)
4.1 Radiated Emission and Bandedge Measurement
4.1.1 Limits of Radiated Emission and Bandedge Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits specified
as below table. Other emissions shall be at least 30dB below the highest level of the desired power:

Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
Note:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the

peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition of modulation.

Report No.: RF190726C11 Page No. 15/ 71 Report Format Version: 6.1.1




BUREAU

4.1.2 Test Instruments

Description & Model No. Serial No. Date of Calibration Due. Dat? of

Manufacturer Calibration
Test Receiver
KEYSIGHT N9038A MY55420137 Apr. 15, 2019 Apr. 14, 2020
Spectrum Analyzer
ROHDE & SCHWARZ FSP40 100269 Jun. 04, 2019 Jun. 03, 2020
BILOG Antenna
SCHWARZBECK VULB9168 9168-160 Nov. 21, 2018 Nov. 20, 2019
HORN Antenna
SCHWARZBECK BBHA 9120 D 9120D-1169 Nov. 25, 2018 Nov. 24, 2019
HORN Antenna
SCHWARZBECK BBHA 9170 BBHA9170241 Nov. 25, 2018 Nov. 24, 2019
Loop Antenna
TESEQ HLA 6121 45745 Jul. 01, 2019 Jun. 30, 2020
Preamplifier Aug. 08, 2018 Aug. 07, 2019
Agilent 8447D 2944A10638
(Below 1GHz) Jul. 11, 2019 Jul. 10, 2020
Preamplifier
Agilent 8449B 3008A02367 Feb. 19, 2019 Feb. 18, 2020
(Above 1GHz)

. SUCOFLEX 104 &

RF signal cable CABLE-CH9-02
HUBER+SUHNER&EMCI EMC104(—)§M-SM80 (248780+171006) Jan. 19, 2019 Jan. 18, 2020
RF signal cable CABLE-CH9-(2507 | Aug. 08, 2018 Aug. 07, 2019
HUBER+SUHNER SUCOFLEX 104 95/4) Jul. 11, 2019 Jul. 10, 2020
RF signal cable Jul. 31, 2018 Jul. 30, 2019
Woken 8D-FB Cable-CHO-01 Jul. 30, 2019 Jul. 29, 2020
Software ADT_Radiated_
BV ADT V7.6.15.9.5 NA NA NA
Antenna Tower
EMCO 2070/2080 512.835.4684 NA NA
Turn Table
EMCO 2087-2.03 NA NA NA
Antenna Tower &Turn
BV ADT AT100 AT93021705 NA NA
Turn Table
BV ADT TT100 TT93021705 NA NA
Turn Table Controller
BV ADT SC100 SC93021705 NA NA
Boresight Antenna Fixture FBA-01 FBA-SIP0O1 NA NA
USB Wideband Power MY55050005/MY5 Jul. 17, 2018 Jul. 16, 2019
Sensor U2021XA 5190004/MY55190
KEYSIGHT 007/MY55210005 |  Jul- 18,2019 Jul. 17, 2020

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations are traceable

to NML/ROC and NIST/USA.
2. The test was performed in HwaYa Chamber 9.
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4.1.3 Test Procedures

For Radiated emission below 30MHz

a.

The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter chamber
room. The table was rotated 360 degrees to determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top
of a variable-height antenna tower.

Parallel, perpendicular, and ground-parallel orientations of the antenna are set to make the
measurement.

For each suspected emission, the EUT was arranged to its worst case and the rotatable table was turned
from O degrees to 360 degrees to find the maximum reading.

The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

Note:

1.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9kHz at frequency
below 30MHz.

For Radiated emission above 30MHz

a.

The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5 meters (for above
1GHz) above the ground at 3 meter chamber room for test. The table was rotated 360 degrees to
determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top
of a variable-height antenna tower.

The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360 degrees to
find the maximum reading.

The test-receiver system was set to quasi-peak detect function and specified bandwidth with maximum
hold mode when the test frequency is below 1 GHz.

The test-receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also meets
average limit, measurement with the average detector is unnecessary.

Note:

1.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz
for Peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is = 1/T
(Duty cycle < 98%) or 10 Hz (Duty cycle = 98%) for Peak detection at frequency above 1GHz.

(11b: RBW =1 MHz, VBW =10 Hz ; 11g: RBW =1 MHz, VBW = 1 kHz ; 11n (HT20): RBW =1 MHz, VBW
=10 Hz; 11n (HT40): RBW = 1 MHz, VBW = 1 kHz)

All modes of operation were investigated and the worst-case emissions are reported.
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4.1.4 Deviation from Test Standard

No deviation.

4,15 Test Set Up

For Radiated emission below 30MHz

1m
EUT& 3m ///
Support Units | —
Turn Table
o
BOCmT
L
Ground Plane
Test Receiver
\ |
O O O O
dna © 0 0 e—
For Radiated emission 30MHz to 1GHz
Ant. Tower 1-4m
Variable

EUT& - 3m
Support Unjts '

Turn Table

80cmT
omem
L
Ground Plane

Test Receiver

i
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For Radiated emission above 1GHz
Ant. Tower 1-4m

Variable
EUT& 3m
Support Units | -

!

Turn Table D L
Absorber

KAMWTAAA e

Ground Plane

Test Receiver

\ —
7 |o o 0o o

For the actual test configuration, please refer to the attached file (Test Setup Photo).

4.1.6 EUT Operating Conditions

a. Placed the EUT on the testing table.
b. The EUT under transmission condition continuously at specific channel frequency.

c. The necessary accessories enable the system in full functions.
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4.1.7 Test Results
Above 1GHz Worst-case Data:
802.11b
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dII;IL,:Q/I;rm) M?(TBG)IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2390.00 61.3 PK 74.0 -12.7 1.75H 61 29.5 31.8

2 2390.00 53.3 AV 54.0 -0.7 1.75H 61 21.5 31.8

3 *2412.00 118.2 PK 1.79 H 53 86.3 31.9

4 *2412.00 114.7 AV 1.79 H 53 82.8 31.9

5 4824.00 46.3 PK 74.0 -27.7 2.36 H 232 42.7 3.6

6 4824.00 31.9 AV 54.0 -22.1 2.36 H 232 28.3 3.6

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2390.00 60.5 PK 74.0 -13.5 3.32V 317 28.7 31.8

2 2390.00 52.4 AV 54.0 -1.6 3.32V 317 20.6 31.8

3 *2412.00 116.7 PK 3.38V 326 84.8 31.9

4 *2412.00 113.2 AV 3.38V 326 81.3 31.9

5 4824.00 45.3 PK 74.0 -28.7 2.67V 33 41.7 3.6

6 4824.00 31.2 AV 54.0 -22.8 2.67V 33 27.6 3.6
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. |FREQ. (MHz)| LEVEL d"B"\Q/'/Tm MAC'T; N hEiGHT ANGLE VALUE FACTOR
(Buv/m) | (@BUV/m) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 118.9PK 1.13H 48 87.1 318
2 | *2437.00 | 1149AV 113 H 48 83.1 31.8
3 | 4874.00 46.9 PK 74.0 271 244 H 227 434 35
4 | 4874.00 322 AV 54.0 218 244 H 227 28.7 35
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. [FREQ.(MHz)|  LEVEL | d'é'ﬂf/'/Tm) MA(‘C'TS'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *2437.00 | 117.5PK 342V 322 85.7 31.8
2 | *2437.00 | 1135AV 342V 322 81.7 31.8
3 | 4874.00 46.1 PK 74.0 27.9 271V 24 42,6 35
4 | 4874.00 31.7AV 54.0 223 271V 24 28.2 35
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)

— Pre-Amplifier Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " *": Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 120.7 PK 1.05H 62 88.9 31.8
2 *2462.00 117.0 AV 1.05H 62 85.2 31.8
3 2483.50 67.0 PK 74.0 -7.0 1.14 H 57 35.2 31.8
4 2483.50 52.4 AV 54.0 -1.6 1.14 H 57 20.6 31.8
5 4924.00 471 PK 74.0 -26.9 243 H 228 43.6 3.5
6 4924.00 32.3AV 54.0 -21.7 243 H 228 28.8 3.5
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz) LEVEL (dBuUV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 119.2 PK 3.34V 320 87.4 31.8
2 *2462.00 115.5 AV 3.34V 320 83.7 31.8
3 2483.50 66.2 PK 74.0 -7.8 3.43V 314 344 31.8
4 2483.50 51.6 AV 54.0 2.4 3.43V 314 19.8 31.8
5 4924.00 459 PK 74.0 -28.1 258V 21 42.4 3.5
6 4924.00 31.8 AV 54.0 -22.2 258V 21 28.3 3.5
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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802.11¢g
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz)| LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 65.6 PK 74.0 -8.4 227H 58 33.8 31.8
2 2390.00 53.3 AV 54.0 -0.7 227H 58 21.5 31.8
3 *2412.00 118.7 PK 2.53H 56 86.8 31.9
4 *2412.00 108.7 AV 253 H 56 76.8 31.9
5 4824.00 44 8 PK 74.0 -29.2 3.51H 262 41.2 3.6
6 4824.00 31.8 AV 54.0 -22.2 3.51H 262 28.2 3.6
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 63.9 PK 74.0 -10.1 3.56V 339 32.1 31.8
2 2390.00 51.5 AV 54.0 -2.5 3.56V 339 19.7 31.8
3 *2412.00 116.3 PK 3.67V 345 84.4 31.9
4 *2412.00 106.3 AV 3.67V 345 74.4 31.9
5 4824.00 44.2 PK 74.0 -29.8 276V 34 40.6 3.6
6 4824.00 31.1 AV 54.0 -22.9 276V 34 27.5 3.6
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2437.00 123.5 PK 2.35H 59 91.7 31.8
2 *2437.00 113.5 AV 2.35H 59 81.7 31.8
3 2483.50 66.9 PK 74.0 -7.1 250 H 50 35.1 31.8
4 2483.50 53.5 AV 54.0 -0.5 250 H 50 21.7 31.8
5 4874.00 45.8 PK 74.0 -28.2 3.36 H 247 42.3 3.5
6 4874.00 32.2AV 54.0 -21.8 3.36 H 247 28.7 3.5
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz) LEVEL (dBuUV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2437.00 121.2 PK 3.61V 337 89.4 31.8
2 *2437.00 111.2 AV 3.61V 337 79.4 31.8
3 2483.50 65.0 PK 74.0 -9.0 3.52V 332 33.2 31.8
4 2483.50 51.6 AV 54.0 2.4 3.52V 332 19.8 31.8
5 4874.00 452 PK 74.0 -28.8 271V 42 417 3.5
6 4874.00 31.7 AV 54.0 -22.3 271V 42 28.2 3.5
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 118.6 PK 2.49H 65 86.8 31.8
2 *2462.00 108.5 AV 249H 65 76.7 31.8
3 2483.50 67.4 PK 74.0 -6.6 1.16 H 42 35.6 31.8
4 2483.50 53.1 AV 54.0 -0.9 1.16 H 42 21.3 31.8
5 4924.00 44.6 PK 74.0 -29.4 3.41H 266 411 3.5
6 4924.00 31.5AV 54.0 -22.5 3.41H 266 28.0 3.5
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz) LEVEL (dBuUV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 116.2 PK 3.59V 336 84.4 31.8
2 *2462.00 106.1 AV 3.59V 336 74.3 31.8
3 2483.50 65.5 PK 74.0 -8.5 3.52V 327 33.7 31.8
4 2483.50 51.3 AV 54.0 -2.7 3.52V 327 19.5 31.8
5 4924.00 441 PK 74.0 -29.9 283V 40 40.6 3.5
6 4924.00 30.8 AV 54.0 -23.2 283V 40 27.3 3.5
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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802.11n (HT20)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz)| LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 64.9 PK 74.0 -9.1 1.18 H 91 33.1 31.8
2 2390.00 53.0 AV 54.0 -1.0 1.18 H 91 21.2 31.8
3 *2412.00 116.7 PK 1.88 H 51 84.8 31.9
4 *2412.00 106.5 AV 1.88 H 51 74.6 31.9
5 4824.00 44 3 PK 74.0 -29.7 3.43H 257 40.7 3.6
6 4824.00 31.3AV 54.0 -22.7 343 H 257 27.7 3.6
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 62.5 PK 74.0 -11.5 3.42V 344 30.7 31.8
2 2390.00 51.2 AV 54.0 -2.8 3.42V 344 19.4 31.8
3 *2412.00 114.3 PK 3.55V 351 82.4 31.9
4 *2412.00 104.1 AV 3.55V 351 72.2 31.9
5 4824.00 44.0 PK 74.0 -30.0 263V 17 40.4 3.6
6 4824.00 30.8 AV 54.0 -23.2 263V 17 27.2 3.6
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2390.00 67.7 PK 74.0 -6.3 2.34H 59 35.9 31.8

2 2390.00 53.2 AV 54.0 -0.8 2.34H 59 21.4 31.8

3 *2437.00 122.6 PK 2.53H 49 90.8 31.8

4 *2437.00 112.2 AV 2.53H 49 80.4 31.8

5 4874.00 449 PK 74.0 -29.1 3.52H 261 414 3.5

6 4874.00 31.8 AV 54.0 -22.2 3.52H 261 28.3 3.5

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz) LEVEL (dBuUV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2390.00 65.6 PK 74.0 -8.4 3.54V 337 33.8 31.8

2 2390.00 51.5AV 54.0 -2.5 3.54V 337 19.7 31.8

3 *2437.00 120.2 PK 3.62V 343 88.4 31.8

4 *2437.00 109.8 AV 3.62V 343 78.0 31.8

5 4874.00 441 PK 74.0 -29.9 259V 9 40.6 3.5

6 4874.00 31.0AV 54.0 -23.0 259V 9 27.5 3.5
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 116.4 PK 246 H 50 84.6 31.8
2 *2462.00 105.9 AV 246 H 50 741 31.8
3 2483.50 66.0 PK 74.0 -8.0 1.00H 53 34.2 31.8
4 2483.50 52.9 AV 54.0 -1.1 1.00H 53 211 31.8
5 4924.00 44.4 PK 74.0 -29.6 3.53H 256 40.9 3.5
6 4924.00 31.3AV 54.0 -22.7 3.53H 256 27.8 3.5
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz) LEVEL (dBuUV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 114.1 PK 347V 336 82.3 31.8
2 *2462.00 103.6 AV 347V 336 71.8 31.8
3 2483.50 64.6 PK 74.0 -94 3.41V 328 32.8 31.8
4 2483.50 51.1 AV 54.0 -2.9 341V 328 19.3 31.8
5 4924.00 43.9 PK 74.0 -30.1 256V 23 40.4 3.5
6 4924.00 30.8 AV 54.0 -23.2 256V 23 27.3 3.5
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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802.11n (HT40)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz)| LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 64.0 PK 74.0 -10.0 2.07H 62 32.2 31.8
2 2390.00 53.2 AV 54.0 -0.8 2.07H 62 21.4 31.8
3 *2422.00 110.1 PK 244 H 50 78.3 31.8
4 *2422.00 100.1 AV 244 H 50 68.3 31.8
5 4844.00 44 2 PK 74.0 -29.8 3.45H 254 40.7 3.5
6 4844.00 31.2 AV 54.0 -22.8 3.45H 254 27.7 3.5
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 62.2 PK 74.0 -11.8 347V 332 30.4 31.8
2 2390.00 51.4 AV 54.0 -2.6 3.47V 332 19.6 31.8
3 *2422.00 107.9 PK 3.54V 341 76.1 31.8
4 *2422.00 97.8 AV 3.54V 341 66.0 31.8
5 4844.00 43.8 PK 74.0 -30.2 263V 18 40.3 3.5
6 4844.00 30.6 AV 54.0 -23.4 263V 18 271 3.5
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
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TX Channel 6

FREQUENCY RANGE

1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz)| LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 66.3 PK 74.0 -1.7 1.72H 46 34.2 321
2 2390.00 53.2 AV 54.0 -0.8 1.72H 46 21.1 32.1
3 *2437.00 113.2 PK 2.08 H 57 81.1 32.1
4 *2437.00 103.2 AV 2.08 H 57 71.1 32.1
5 2483.50 63.3 PK 74.0 -10.7 215H 51 31.2 32.1
6 2483.50 50.2 AV 54.0 -3.8 215H 51 18.1 32.1
7 4874.00 443 PK 74.0 -29.7 1.88 H 215 40.3 4.0
8 4874.00 30.9 AV 54.0 -23.1 1.88 H 215 26.9 4.0
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. [FREQ. (MHz)| LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 58.6 PK 74.0 -15.4 240V 346 26.5 321
2 2390.00 47.0 AV 54.0 -7.0 240V 346 14.9 32.1
3 *2437.00 110.0 PK 3.39V 340 77.9 32.1
4 *2437.00 99.3 AV 3.39V 340 67.2 32.1
5 2483.50 64.7 PK 74.0 -9.3 3.34V 339 32.6 32.1
6 2483.50 50.2 AV 54.0 -3.8 3.34V 339 18.1 32.1
7 4874.00 43.8 PK 74.0 -30.2 239V 211 39.8 4.0
8 4874.00 30.5 AV 54.0 -23.5 239V 211 26.5 4.0
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)

— Pre-Amplifier Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.

Report No.: RF190726C11

Page No. 30/ 71

Report Format Version: 6.1.1




&«

EJ\I.I

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |FREQ. (MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2452.00 109.3 PK 2.45H 60 775 31.8
2 *2452.00 99.3 AV 245H 60 67.5 31.8
3 2483.50 65.2 PK 74.0 -8.8 216 H 48 33.4 31.8
4 2483.50 53.2 AV 54.0 -0.8 216 H 48 21.4 31.8
5 4904.00 44.2 PK 74.0 -29.8 3.56 H 244 40.8 3.4
6 4904.00 31.0AV 54.0 -23.0 3.56 H 244 27.6 3.4
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. |[FREQ. (MHz) LEVEL (dBuUV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2452.00 107.0 PK 3.52V 344 75.2 31.8
2 *2452.00 97.0 AV 3.52V 344 65.2 31.8
3 2483.50 63.4 PK 74.0 -10.6 3.46V 335 31.6 31.8
4 2483.50 51.5 AV 54.0 -2.5 3.46V 335 19.7 31.8
5 4904.00 43.7 PK 74.0 -30.3 273V 22 40.3 3.4
6 4904.00 30.2 AV 54.0 -23.8 273V 22 26.8 3.4
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
— Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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Below 1GHz Worst-case Data:
802.11¢g
DETECTOR .
CHANNEL TX Channel 6 FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |9kHz ~ 1GHz TEST MODE A
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
NO. | FREQ. (MH E,\CIIESVSEKEN LIMIT MARGIN (dB ANTENNA ISZLLEE RAW VALUE CO;T:ETCOTILON
’ - (MHz) (dBuV/m) (dB) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)

1 76.56 28.0 QP 40.0 -12.0 1.25H 70 41.3 -13.3
2 243.40 38.7 QP 46.0 -7.3 1.00H 39 48.6 -9.9
3 375.32 40.0 QP 46.0 -6.0 1.50 H 259 46.7 -6.7
4 482.02 38.4 QP 46.0 -7.6 1.25H 354 43.3 -4.9
5 624.61 38.8 QP 46.0 -7.2 1.50 H 168 40.5 -1.7
6 874.87 37.6 QP 46.0 -8.4 1.25H 354 35.0 2.6

Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.

4. Margin value = Emission Level — Limit value

5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of
spurious emissions attenuated more than 20dB below the permissible value to be report.
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DETECTOR .
CHANNEL TX Channel 6 FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |9kHz ~ 1GHz TEST MODE A
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION e e TABLE e CORRECTION
NO. |FREQ. (MHz)| LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1 47.46 32.3 QP 40.0 -7.7 1.00V 138 42.2 -9.9
2 243.40 29.5 QP 46.0 -16.5 125V 66 39.4 -9.9
3 375.32 40.4 QP 46.0 -5.6 1.25V 159 471 -6.7
4 483.96 42.3 QP 46.0 -3.7 1.00V 33 471 -4.8
5 624.61 38.7 QP 46.0 -7.3 1.25V 29 40.4 -1.7
6 874.87 37.9 QP 46.0 -8.1 150V 208 35.3 2.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.
4. Margin value = Emission Level — Limit value
5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of

spurious emissions attenuated more than 20dB below the permissible value to be report.
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DETECTOR .
CHANNEL TX Channel 6 FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |9kHz ~ 1GHz TEST MODE B
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
NO. | FREQ. (MH E'\CIIES\?EISN LIMIT MARGIN (dB ANTENNA Zﬁ?fe RAW VALUE CO;F:;%T:LON
’ - (MHz) (dBuV/m) (dB) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)

1 70.74 33.4 QP 40.0 -6.6 1.50H 58 452 -11.8

2 249.22 41.1 QP 46.0 -4.9 1.25H 338 50.8 9.7

3 375.32 38.6 QP 46.0 -7.4 1.25H 321 453 6.7

4 480.08 36.8 QP 46.0 9.2 1.00H 355 417 -4.9

5 624.61 37.0 QP 46.0 9.0 1.25H 322 38.7 1.7

6 874.87 36.4 QP 46.0 -9.6 1.50H 175 33.8 2.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.

4. Margin value = Emission Level — Limit value

5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of
spurious emissions attenuated more than 20dB below the permissible value to be report.
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DETECTOR .
CHANNEL TX Channel 6 FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |9kHz ~ 1GHz TEST MODE B
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION e e TABLE e CORRECTION
NO. |FREQ. (MHz)| LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuVv)
(dBuV/m) (Degree) (dB/m)
1 137.67 30.5 QP 43.5 -13.0 1.50V 187 40.6 -10.1
2 311.30 31.2QP 46.0 -14.8 125V 103 38.8 -7.6
3 375.32 38.8 QP 46.0 -7.2 1.00V 158 45.5 -6.7
4 486.87 39.4 QP 46.0 -6.6 1.25V 14 442 -4.8
5 624.61 35.0 QP 46.0 -11.0 1.00V 111 36.7 -1.7
6 874.87 36.3 QP 46.0 -9.7 150V 193 33.7 2.6
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.

4. Margin value = Emission Level — Limit value

5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of
spurious emissions attenuated more than 20dB below the permissible value to be report.
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DETECTOR .
CHANNEL TX Channel 6 FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |9kHz ~ 1GHz TEST MODE C
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
NO. | FREQ. (MH EI\C:ESVSEISN LIMIT MARGIN (dB ANTENNA ZAN\?;LLEE RAW VALUE CO;F;:ETC(;)TFLON
’ - (MHz) (dBuV/m) (dB) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 42.61 31.6 QP 40.0 -8.4 1.50H 279 41.7 -10.1
2 97.90 30.2QP 43.5 -13.3 1.00H 275 443 -14.1
3 245.34 394 QP 46.0 -6.6 1.50H 273 49.2 9.8
4 375.32 38.1 QP 46.0 -7.9 1.25H 310 44.8 6.7
5 481.05 36.9 QP 46.0 -9.1 1.25H 338 41.8 -4.9
6 624.61 39.1 QP 46.0 -6.9 1.00H 162 40.8 1.7
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.

4. Margin value = Emission Level — Limit value

5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of
spurious emissions attenuated more than 20dB below the permissible value to be report.
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DETECTOR .
CHANNEL TX Channel 6 FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |9kHz ~ 1GHz TEST MODE C
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION o AT TABLE I CORRECTION
NO. | FREQ. (MHz) LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 132.82 31.7QP 43.5 -11.8 1.50V 339 42.2 -10.5
2 266.68 329 QP 46.0 -13.1 1.00V 254 41.8 -8.9
3 375.32 36.6 QP 46.0 9.4 1.25V 142 43.3 -6.7
4 412.18 35.8 QP 46.0 -10.2 1.00V 257 41.8 -6.0
5 481.05 41.5 QP 46.0 4.5 1.25V 6 46.4 -4.9
6 624.61 37.8QP 46.0 -8.2 1.50V 74 39.5 -1.7
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. The other emission levels were very low against the limit of frequency range 30MHz~1000MHz.

4. Margin value = Emission Level — Limit value

5. The emission levels were very low against the limit of frequency range 9kHz~30MHz: the amplitude of
spurious emissions attenuated more than 20dB below the permissible value to be report.
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4.2 Conducted Emission Measurement

4.2.1 Limits of Conducted Emission Measurement
Conducted Limit (dBuV)
F MH
requency (MHz) Quasi-peak Average
0.15-0.5 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30.0 60 50

Note: 1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50MHz.

4.2.2 Test Instruments
Description & Model No. Serial No. Date Of Calibration Due.Dat(.a of
Manufacturer Calibration
Test Receiver
ROHDE & SCHWARZ ESCI 100613 Dec. 10, 2018 Dec. 09, 2019
\'TVF signal cable 5D-FB Cable-cond1-01 | Sep.05,2018 | Sep. 04,2019
oken
LISN
ROHDE & SCHWARZ ENV216 101826 Feb. 21, 2019 Feb. 20, 2020
(EUT)
LISN
ROHDE & SCHWARZ ESH3-Z5 100311 Aug. 19, 2018 Aug. 18, 2019
(Peripheral)
Software BV ADT_Cond_
ADT V7.3.74 NA NA NA

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations are traceable
to NML/ROC and NIST/USA.
2. The test was performed in HwaYa Shielded Room 1.

3. The VCCI Site Registration No. is C-12040.
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4.2.3 Test Procedures

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support units
were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was not
recorded.

Note: The resolution bandwidth and video bandwidth of test receiver is 9kHz for quasi-peak detection (QP)
and average detection (AV) at frequency 0.15MHz-30MHz.

4.2.4 Deviation from Test Standard

No deviation.

425 Test Setup

/ Vertical Ground
Reference Plane / Test Receiver
s Ea—

N

L1
EUT
| Ll
\ Horizontal Ground
Reference Plane

O O O o
dine o © 0o
|
Note: 1.Support units were connected to second LISN.

40cm

80cm ‘
|

|LISNh ‘
|

=

For the actual test configuration, please refer to the attached file (Test Setup Photo).

4.2.6 EUT Operating Conditions

Same as 4.1.6.
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4.2.7 Test Results

Phase Line (L) Detector Function g::g;e(%/(ﬁp) /
Test Mode A
Freq. Corr. Reading Value Emission Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15391 9.69 40.59 | 24.01 50.28 | 33.70 | 65.79 | 55.79 | -15.51 | -22.09
2 0.19665 9.68 32.91 17.27 | 4259 | 2695 | 63.75 | 53.75 | -21.16 | -26.80
3 0.30249 9.68 34.51 28.39 | 44.19 | 38.07 | 60.17 | 50.17 | -15.98 | -12.10
4 0.59943 9.68 19.18 12.03 | 28.86 | 21.71 56.00 | 46.00 | -27.14 | -24.29
5 6.26133 9.80 8.00 2.26 17.80 12.06 | 60.00 | 50.00 | -42.20 | -37.94
6 10.15627 9.87 5.66 1.47 15.53 11.34 60.00 | 50.00 | -44.47 | -38.66

Remarks:
1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value.

dBuW
100 —

PK Trace |[——r
0 QP Limit [~
CAV Limit [ e

x:2F  Walue

MHz
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. Quasi-Peak (QP) /

Phase Neutral (N) Detector Function Average (AV)
Test Mode A

Fre Corr. Reading Value Emission Level Limit Margin
No 9 Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)

[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15782 9.66 40.54 25.04 50.20 34.70 65.58 55.58 | -15.38 | -20.88
2 0.18903 9.66 34.72 18.89 | 44.38 28.55 64.08 54.08 | -19.70 | -25.53
3 0.27120 9.66 27.28 14.83 36.94 24.49 61.08 51.08 | -24.14 | -26.59
4 0.32786 9.65 31.99 2460 | 41.64 34.25 59.51 4951 | -17.87 | -15.26
5 0.45455 9.65 18.86 10.56 28.51 20.21 56.79 | 46.79 | -28.28 | -26.58
6 10.03448 9.85 13.10 7.93 22.95 17.78 60.00 50.00 | -37.05 | -32.22
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.

3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value.

dBuW
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Phase Line (L) Detector Function gg:z;;e(%/()QP) /
Test Mode B
S Corr. Reading Value Emission Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15000 9.69 32.46 16.76 | 42.15 | 26.45 | 66.00 | 56.00 | -23.85 | -29.55
2 0.19305 9.68 30.27 19.24 | 39.95 | 28.92 | 63.90 | 53.90 | -23.95 | -24.98
3 0.34926 9.68 3428 | 2409 | 43.96 | 33.77 | 58.98 | 48.98 | -15.02 | -15.21
4 2.66804 9.72 17.31 11.72 27.03 | 21.44 | 56.00 | 46.00 | -28.97 | -24.56
5 4.01308 9.75 18.45 11.89 | 28.20 | 21.64 | 56.00 | 46.00 | -27.80 | -24.36
6 18.01870 9.92 6.59 2.66 16.51 12.58 | 60.00 | 50.00 | -43.49 | -37.42
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value

4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value.

dBulW
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. Quasi-Peak (QP) /

Phase Neutral (N) Detector Function Average (AV)
Test Mode B

Fre Corr. Reading Value Emission Level Limit Margin
No 9 Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)

[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.16181 9.66 33.49 20.66 | 43.15 30.32 65.37 55.37 | -22.22 | -25.05
2 0.18903 9.66 30.14 17.96 39.80 27.62 64.08 54.08 | -24.28 | -26.46
3 0.34159 9.65 33.66 26.31 43.31 35.96 59.16 | 49.16 | -15.85 | -13.20
4 1.34245 9.65 15.43 10.25 25.08 19.90 56.00 | 46.00 | -30.92 | -26.10
5 4.27505 9.73 15.05 9.05 24.78 18.78 56.00 | 46.00 | -31.22 | -27.22
6 9.52227 9.84 11.78 3.70 21.62 13.54 60.00 50.00 | -38.38 | -36.46
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.

3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value.
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. . Quasi-Peak (QP) /

Phase Line (L) Detector Function Average (AV)
Test Mode C

Fre Corr. Reading Value Emission Level Limit Margin
No 9 Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)

[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.19769 9.66 30.47 19.98 | 40.13 29.64 63.71 53.71 | -23.58 | -24.07
2 0.29120 9.66 24.72 15.73 34.38 25.39 60.49 5049 | -26.11 | -25.10
3 0.65044 9.65 24.17 18.21 33.82 27.86 56.00 | 46.00 | -22.18 | -18.14
4 1.43639 9.65 24.36 19.34 34.01 28.99 56.00 | 46.00 | -21.99 | -17.01
5 6.27306 9.76 26.25 20.08 36.01 29.84 60.00 50.00 | -23.99 | -20.16
6 24.05574 9.88 28.88 22.09 38.76 31.97 60.00 50.00 | -21.24 | -18.03
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.

3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value.
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. Quasi-Peak (QP) /

Phase Neutral (N) Detector Function Average (AV)
Test Mode C

Fre Corr. Reading Value Emission Level Limit Margin
No Q- Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)

[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15000 9.66 27.81 20.65 37.47 30.31 66.00 56.00 | -28.53 | -25.69
2 0.23993 9.66 26.76 18.69 36.42 28.35 62.10 52.10 | -25.68 | -23.75
3 0.40800 9.65 25.98 20.84 35.63 30.49 5769 | 47.69 | -22.06 | -17.20
4 1.41684 9.64 24.37 19.38 34.01 29.02 56.00 | 46.00 | -21.99 | -16.98
5 6.63278 9.77 25.54 19.17 35.31 28.94 60.00 50.00 | -24.69 | -21.06
6 24.58750 9.97 37.96 37.27 4793 | 47.24 60.00 50.00 | -12.07 | -2.76
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.

3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value.
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4.3 6dB Bandwidth Measurement
4.3.1 Limits of 6dB Bandwidth Measurement

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 Test Setup

EUT

Spectrum

4.3.3 Test Instruments

Attenuator | Analyzer

Refer to section 4.1.2 to get information of above instrument.

4.3.4 Test Procedure

® a 0o T

Trace mode = max hold.

Sweep = auto couple.

Set resolution bandwidth (RBW) = 100kHz
Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.

Measure the maximum width of the emission that is constrained by the frequencies associated with the

two amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission

4.3.5 Deviation fromTest Standard

No deviation.

4.3.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.
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4.3.7 Test Result
802.11b
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain0 | Chain1 | Chain?2 (MHz)
1 2412 7.61 8.10 8.11 0.5 Pass
6 2437 8.12 8.11 8.07 0.5 Pass
11 2462 8.12 7.61 8.07 0.5 Pass
802.11g
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain 0 Chain 1 Chain 2 (MHz)
1 2412 16.11 16.36 15.94 0.5 Pass
6 2437 16.36 16.10 15.74 0.5 Pass
11 2462 16.12 15.96 15.79 0.5 Pass
802.11n (HT20)
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain0 | Chain1 | Chain?2 (MHz)
1 2412 17.24 16.08 16.62 0.5 Pass
6 2437 16.91 16.32 17.18 0.5 Pass
11 2462 16.97 16.59 16.97 0.5 Pass
802.11n (HT40)
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain0 | Chain1 | Chain?2 (MHz)
3 2422 35.16 35.27 35.08 0.5 Pass
6 2437 35.15 35.23 35.06 0.5 Pass
9 2452 35.19 35.27 35.15 0.5 Pass
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4.4 Conducted Output Power Measurement

4.4.1 Limits of Conducted Output Power Measurement
For systems using digital modulation in the 2400-2483.5 MHz bands: 1 Watt (30dBm)
Per KDB 662911 D01 Multiple Transmitter Output Method of conducted output power measurement on IEEE
802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any NANT;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less for 20-MHz channel widths with NANT = 5.

For power measurements on all other devices: Array Gain = 10 log(Nant/Nss) dB.

4.4.2 Test Setup

EUT Afteruator | Power Sensor

4.4.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

4.4.4 Test Procedures
Average power sensor was used to perform output power measurement, trigger and gating function of wide

band power meter is enabled to measure max output power of TX on burst. Duty factor is not added to
measured value.

445 Deviation from Test Standard

No deviation.

446 EUT Operating Conditions

Same as Iltem 4.3.6.
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Test Results

CDD Mode
802.11b
Frequency Average Power (dBm) Vi) Vi) Limit Pass /
Channel MH Power Power 4B Eail
(MHz) Chain 0 Chain 1 Chain 2 (mW) (dBm) (dBm) £l
1 2412 22.21 22.53 22.39 518.782 27.15 30.00 Pass
6 2437 22.70 23.06 22.83 580.378 27.64 30.00 Pass
11 2462 22.74 23.10 22.84 584.415 27.67 30.00 Pass
802.11¢g
Frequency Average Power (dBm) Vi) Vi) Limit Pass /
Channel MH Power Power 4B Eail
(MHz) Chain 0 Chain 1 Chain 2 (mW) (dBm) (dBm) £l
1 2412 17.92 18.04 17.82 186.158 22.70 30.00 Pass
6 2437 22.84 23.12 22.78 587.096 27.69 30.00 Pass
11 2462 17.84 18.07 17.76 184.639 22.66 30.00 Pass
802.11n (HT20)
Frequency Average Power (dBm) Vi) Vi) Limit Pass /
Channel MH Power Power 4B Eail
(MHz) Chain 0 Chain 1 Chain 2 (mW) (dBm) (dBm) £l
1 2412 17.81 17.96 17.77 182.753 22.62 30.00 Pass
6 2437 22.81 23.04 22.73 579.856 27.63 30.00 Pass
11 2462 17.10 17.47 17.05 157.832 21.98 30.00 Pass
802.11n (HT40)
Frequency Average Power (dBm) Vi) Vi) Limit Pass /
Channel MH Power Power 4B Eail
(MHz) Chain 0 Chain 1 Chain 2 (mW) (dBm) (dBm) £l
3 2422 12.56 12.73 12.34 53.920 17.32 30.00 Pass
6 2437 16.42 16.46 16.23 130.088 21.14 30.00 Pass
9 2452 11.76 12.03 11.58 45.344 16.57 30.00 Pass
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Beamforming Mode

802.11n (HT20)

Frequency Average Power (dBm) Vi) Vi) Limit Pass /
Channel MH Power Power 4B Eail
(MHz) Chain 0 Chain 1 Chain 2 (mW) (dBm) (dBm) £l

1 2412 13.04 13.19 13.00 60.935 17.85 28.23 Pass

6 2437 18.04 18.27 17.96 193.340 22.86 28.23 Pass

11 2462 12.33 12.70 12.28 52.625 17.21 28.23 Pass

Note: Beamforming gain = 3dBi +10log (3) = 7.77dBi > 6dBi> 6dBi, so the power limit shall be reduced to
30-(7.77-6) = 28.23dBm.

802.11n (HT40)

Frequency Average Power (dBm) Vi) Vi) Limit Pass /
Channel MH Power Power 4B Eail
(MHz) Chain 0 Chain 1 Chain 2 (mW) (dBm) (dBm) £l

3 2422 7.79 7.96 7.57 17.979 12.55 28.23 Pass

6 2437 11.65 11.69 11.46 43.375 16.37 28.23 Pass

9 2452 6.99 7.26 6.81 15.118 11.79 28.23 Pass

Note: Beamforming gain = 3dBi +10log (3) = 7.77dBi > 6dBi> 6dBi, so the power limit shall be reduced to
30-(7.77-6) = 28.23dBm.
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4.5 Power Spectral Density Measurement

45.1 Limits of Power Spectral Density Measurement

The Maximum of Power Spectral Density Measurement is 8dBm in any 3 kHz band during any time
interval of continuous transmission.

45.2 Test Setup

Spectrum
EUT Attenuator | Analyzer

45.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.
454 Test Procedure

For AVG. power (duty cycle = 98%)

a) Set instrument center frequency to DTS channel center frequency.

b) Set span to at least 1.5 times the OBW.

c) Set RBW to: 3 kHz < RBW < 100 kHz.

d) Set VBW 23 x RBW.

e) Detector = power averaging (RMS) or sample detector (when RMS not available).
f) Ensure that the number of measurement points in the sweep = 2 x span/RBW.

g) Sweep time = auto couple.

h) Employ trace averaging (RMS) mode over a minimum of 100 traces.

i) Use the peak marker function to determine the maximum amplitude level.

For AVG. power (duty cycle < 98%)

a) Measure the duty cycle (x).

b) Set instrument center frequency to DTS channel center frequency.

c) Set span to at least 1.5 times the OBW.

d) Set RBW to: 3 kHz < RBW < 100 kHz.

e) Set VBW 23 x RBW.

f) Detector = power averaging (RMS) or sample detector (when RMS not available).

g) Ensure that the number of measurement points in the sweep = 2 x span/RBW.

h) Sweep time = auto couple.

i) Do not use sweep triggering. Allow sweep to “free run”.

j) Employ trace averaging (RMS) mode over a minimum of 100 traces.

k) Use the peak marker function to determine the maximum amplitude level.

[) Add 10 log (1/x), where x is the duty cycle measured in step (a, to the measured PSD to compute the
average PSD during the actual transmission time.

45,5 Deviation from Test Standard

No deviation.

4.5.6 EUT Operating Condition

Same as ltem 4.3.6
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457 Test Results
802.11b
TX_ Channel Frequency PSD 10 log Total PSD Limit Pas_s /
chain (MHz) (dBm/10kHz) | (N=3)dB | (dBm/10kHz) | (dBm/3kHz) Fail
1 2412 -4.34 4.77 0.43 6.23 Pass
0 6 2437 -3.70 4.77 1.07 6.23 Pass
11 2462 -4.36 4.77 0.41 6.23 Pass
1 2412 -3.84 4.77 0.93 6.23 Pass
1 6 2437 -4.28 4.77 0.49 6.23 Pass
11 2462 -3.19 4.77 1.58 6.23 Pass
1 2412 -3.96 4.77 0.81 6.23 Pass
2 6 2437 -3.55 4.77 1.22 6.23 Pass
1 2462 -3.58 4.77 1.19 6.23 Pass
Note:

1. Method E) 2) c) of power density measurement of KDB 662911 is using for calculating total power density.
2. Directional gain = 3dBi +10log (3) = 7.77dBi > 6dBi, so the power density limit shall be reduced to 8-(7.77-6)
= 6.23dBm.

802.11g
Total PSD
X | Cramel | FroUency | puyacior | (N-3) | Fator | WRDUY | Limit | Pass
(dBm/10kHz) | dB | (dB) | (4grqokH)
1 2412 -11.72 4.77 0.21 -6.74 6.23 Pass
0 6 2437 -6.90 4.77 0.21 -1.92 6.23 Pass
11 2462 -11.85 477 0.21 -6.87 6.23 Pass
1 2412 -10.83 4.77 0.21 -5.85 6.23 Pass
1 6 2437 -5.71 4.77 0.21 -0.73 6.23 Pass
11 2462 -10.98 4.77 0.21 -6.00 6.23 Pass
1 2412 -11.30 4.77 0.21 -6.32 6.23 Pass
2 6 2437 -5.91 477 0.21 -0.93 6.23 Pass
11 2462 -11.17 4.77 0.21 -6.19 6.23 Pass
Note:

1. Method E) 2) c) of power density measurement of KDB 662911 is using for calculating total power density.
2. Directional gain = 3dBi +10log (3) = 7.77dBi > 6dBi, so the power density limit shall be reduced to 8-(7.77-6)
=6.23dBm.

3. Refer to section 3.3 for duty cycle spectrum plot.
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802.11n (HT20)

TX. Channel Frequency PSD 10 log Total PSD Limit Pas§ /
chain (MHz) (dBm/10kHz) | (N=3)dB | (dBm/10kHz) | (dBm/3kHz) Fail
1 2412 -11.81 4.77 -7.04 6.23 Pass
0 6 2437 -7.02 477 -2.25 6.23 Pass
1 2462 -12.05 477 -7.28 6.23 Pass
1 2412 -10.38 4.77 -5.61 6.23 Pass
1 6 2437 -5.55 4.77 -0.78 6.23 Pass
1 2462 -11.35 477 -6.58 6.23 Pass
1 2412 -11.52 4.77 -6.75 6.23 Pass
2 6 2437 -6.67 477 -1.90 6.23 Pass
11 2462 -11.96 4.77 -7.19 6.23 Pass
Note:

1. Method E) 2) c) of power density measurement of KDB 662911 is using for calculating total power density.
2. Directional gain = 3dBi +10log (3) = 7.77dBi > 6dBi, so the power density limit shall be reduced to 8-(7.77-6)
=6.23dBm.

802.11n (HT40)

Total PSD
o, | craml | Freateres | ouyFacir | 043 | Facer | WRDUY | Limk | P
(dBm/A0KHZ) | dB | (@B) | (ymi0kz)
3 2422 -20.62 4.77 0.14 -15.71 6.23 Pass
0 6 2437 -17.50 4.77 0.14 -12.59 6.23 Pass
9 2452 -21.38 4.77 0.14 -16.47 6.23 Pass
3 2422 -19.59 4.77 0.14 -14.68 6.23 Pass
1 6 2437 -16.71 4.77 0.14 -11.80 6.23 Pass
9 2452 -20.43 4.77 0.14 -15.52 6.23 Pass
3 2422 -19.47 4.77 0.14 -14.56 6.23 Pass
2 6 2437 -17.13 4.77 0.14 -12.22 6.23 Pass
9 2452 -19.97 4.77 0.14 -15.06 6.23 Pass
Note:

1. Method E) 2) c) of power density measurement of KDB 662911 is using for calculating total power density.
2. Directional gain = 3dBi +10log (3) = 7.77dBi > 6dBi, so the power density limit shall be reduced to 8-(7.77-6)
=6.23dBm.

3. Refer to section 3.3 for duty cycle spectrum plot.
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Spectrum Plot of Worst Value
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4.6 Conducted Out of Band Emission Measurement

4.6.1 Limits of Conducted Out of Band Emission Measurement

Below -30dB of the highest emission level of operating band (in 100kHz Resolution Bandwidth).

4.6.2 Test Setup

EUT Attenuator |

SPECTRUM
ANALYZER

4.6.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

4.6.4 Test Procedure

MEASUREMENT PROCEDURE REF
Set the RBW = 100 kHz.

Set the VBW = 300 kHz.
Detector = average.

Sweep time = auto couple.

Trace mode = max hold.

-~ ® o 0 T ®

Allow trace to fully stabilize.

@

within the fundamental EBW.

MEASUREMENT PROCEDURE OOBE
a. Set RBW =100 kHz.

b. SetVBW = 300 kHz.

c. Detector = peak.

d. Sweep = auto couple.

Trace Mode = max hold.

o

f.  Allow trace to fully stabilize.

g. Use the peak marker function to determine the maximum amplitude level.

Use the peak marker function to determine the maximum power level in any 100 kHz band segment
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4.6.5 Deviation from Test Standard

No deviation.

4.6.6 EUT Operating Condition

Same as ltem 4.3.6

46.7 Test Results

The conducted emission test is performed on each TX port of operating mode without summing or adding
10log (N) since the limit is relative emission limit.

The spectrum plots are attached on the following pages. D1 line indicates the highest level, and D2 line
indicates the 30dB offset below D1. It shows compliance with the requirement.

Report No.: RF190726C11 Page No. 57 /71 Report Format Version: 6.1.1




mm:‘: FHEVEN e 1r) . m‘“:l“: FHEVEN e 1r) .
ST A8 3008 ST S0 241230 Ghz PR L A8 2008 SWT 250 e 241151 Gz
Okt 1148 Sihd 110 Wurker 2 [T1]
0f 1R A -51.07 gbm
230237 G
a Markar 3T1]
I PR ) 4 3;)::’&
M \
\r‘{ \J n 1510 40
i
-
il T T T ¥ V V ( i i r1E ] T T ¥ V V ( i i r1E
Center 2 812 OHz 1181 MHe/ Soaa 1141 MRz m Sart 30 MK 2487 OHe! Stop 25 Gz m
RUW RUW
RGO IPVEN i RGO VDR gy B
ST A8 3008 ST S0 2 4%00 Gz PR L a8 2008 SWT 250 e 24348 GHz
ittt 11 8 | otpeditg umén‘llm“m
o 330737 Gz
Warkar 1[T1]
PP L W s
/_,.n.,-’—‘"‘” UUL‘“\-Q\
\u/ \‘/r £ tdfid o
1
- “
il T T T V V ( i i r1E ] T T ¥ V V ( i i r1E
Centee 2437 GHz 1208 e/ Spas 1200 IE nan Start 30 UH: 2487 el Stop 25 GHE nan
RUW RUW
Wm:‘: PR cwadom 15,13 dBm Wmm" PR cwadom 1447 dBim
3y 831 0B a0 3008 ST es 2 e6299 iz P raL ] a0 2008 ST 258 2 a4 Gz
Okt 1148 Pt (1 Wwrker 2 [T1] 25 do
o 230237 G
Warkar 1[T1]
P O e o e
/‘.'JLJ[LJU u_r\.«_f\_\
Y \/ nitafa dhan
1l | S—
-

il T T T V V ( i i r1E ] T T T ¥ V V ( i i r1E
Center 2852 Oz 1208 e/ Spas 1200 IE nan Start 30 UH: 2487 el Stop 25 GHE nan
CH 1 Band edge CH 11 Band edge

mm:‘: PO cwadom 1458 dBm mm:“i PRIREN: ntm 15,13 dBm
PR L A8 2008 SWT 10 . 241300 Ghz PR L a8 2008 SWT 10 . 248100 OHz
Sttt 118 e, v ' Wurker 2 [T1] | oot 1l Wwrker 2 [T1]
01 180 A swm :m.nm
> I Makar 3[71] N % Makar 3[71]
JF l‘l m [F "1‘ z-cl m
f| “‘ Masker 4 [T1] ﬂ ]\ Masker 4 [T1]
5334 B -£8 74 4B
02 -15 13 il ] ll arker 5[T1] m-#-lﬁd-'uﬂ \
i 7 4572 dBm
[ \ 338800 Q42 H \‘
e ]
]
7 ) L
e .
P e e, il
coap, coap,
i y @’3 | ] @’3
] T T T V i (i r1E ] T T T V ( i (i r1E
Center 238 GHE 10 MM Span 100 MMz nan Cenles 2 458 Oz 10U Span 100 MMz nan

Report No.: RF190726C11

Page No. 58 /71

Report Format Version: 6.1.1




VERITAS
AW 100 012 e o AW 100 012 e o
B 300 ki i 1414 B VB 300 btz i 1380 dBm
ST A8 3098 SWT 50 mm. 241320 Gz 29 Rut2d8m a8 2008 SWT 250 e S84 BH
Okt 1148 ulﬂﬂdgn Murker 2 [T1]
Dildjd <51.05 gBm
230237 G
2 - o arkar 3[T1] i
oo g et hos g o) cmaion
\,/ V 12 -5 i
i
P PPN I
-
il T T T V V ( i i r1E ] T T T ¥ V V ( i i r1E
Center 2 812 OHz 1215 MHef Hoaa 1215 MRz m Sart 30 MK 2487 aHel Stop 25 Gz m
AW 100 012 e o AW 100 012 e o
BN 300 kT e 1388 dEm BN 300 kT e 1385 dEm
ST A8 3098 SWT 50 mm. 2 404t Gz PR L a8 2008 SWT 250 e 4348 GHz
Okt 1148 Cittael 11 8 Marier 2 T1]
D113 §adim <5207 dBm
2 33080 G
o T v Markar 3 [T1]
T L W 4;‘;::?”"
)\‘J\JWF '““'L-"’"-'\\
T
\j \_/ IR P
3
a,.ld
il T T T V V ( i i r1E ] T T T V V ( i i r1E
Center 2 37 OHz 1248 MRzl Soat 12 M MRz m Sart 30 MK 2487 aHel Stop 25 Gz m
AW 100 012 e o AW 100 012 e o
B 300 ki ™ s i /B 00 e ™ e 2y g
ST A8 3098 SWT 50 mm. + abz9 Gz LT A8 2008 SWT 250 e 2 45145 Gz
Okt 1148 el Murker 2 [T1]
B E 0 236337 G
Markar 3077
-JN
antpeh MR s, Prtis
S Nt '“““’l.r\_J\
\g 1o b

\/

-
- T T L) ) ) i i i A -] T T L) ) ) i i T A
Certer 7 452 OHz 1141 MHz/ Gpn 1141 NHZ m Start 30 MH: 2407 OHe! Stop 25 Gz m
CH 1 Band edge CH 11 Band edge
REW 100 kM2 [T1] NP VEW REW 100 kM2 [T1] NP VEW Mark
VEN 00 e Marker 1[T1] P WVEW 300 iz 1 15 46 o
T an 308 ST 1 ms 241300 Getz ) an 08 ST 1 ms 2 a0 aote
oS . T —ﬂmm B e e
1 q& 240000 Gotz " 248380 Goiz
F '1| Marker 3 [T1) r" 1 "\‘ Marker 3 [T1]
2257 e 4811 g
4 239800 Gotz /| 248500 Gotz
ﬁ ]\ Mariar 4 T1] ﬂ ] Markar 4 T1]
43358 49591 a8
239000 GMz
02 15 8 AR Marker & [T1) nJ-L‘u!rlRm

50 by A
@ 1 f
oo o ™ T T T T v T
[ vEniTas ) Cenber 2 498 GHz 10 MMz

Report No.: RF190726C11

Page No. 59 /71

Report Format Version: 6.1.1




VERITAS
RIW 150 012 e v - RIW 150 012 e v -
B 300 ki T g g VB 300 Kz ™0 vt st
LRI ) a0 3008 SWT 50 mm. 2 41298 Gz PORLUFIY L) A8 2008 SWT 250 e PPori i
Marier 2 T1]
Offaet 1168 s ExAioe
230881 Gz
o Marker 3 [T1]
PP W ) {\J‘.Annuuu T
v
! i
\V/ 7 e
3
|
Ny
204
- T T T T V V i i i i ] T T T V V i i i i
Center 2 812 OHz 1248 MRzl Soat 12 M MRz m Sart 30 MK 2407 OHe! Stop 25 Gz m
RIW 150 012 e v - RIW 150 012 e v -
B 300 ki T e e VB 300 Kz T 53
LRI ) a0 3008 SWT 50 mm. 243560 Ghz PR L a0 2098 SWT 250 e 3 ASaR G
Okt 1148 Pt (1 Murker 2 [T1]
o 230348 Gz
arkar 3[T1]
pohahn  poan s Prrt
i e
L2t s b

N

\/

©

" T T T T T L) 1 i by T T T L) 1 i
Center 2 837 OHz 121wy Gpan 121 MRz Start 30 MH: 2487 OHel Stop 26 Gz m
CH11
RV 150 1z FHEVEN oy RV 150 1. FHEVEN oy
s Est31 e S i) s P S it
Oiffact 1168 ot 11 Marker 2[T1]
' e
o Marker 3[T1]
s halens  pelin 2 Rppetom
WL—'U V ) \-\._l\_.ﬂ
N/ \Vi o e
i
1 s
- T T T T T T T T @) -] T T T T T T T T @)
Certer 2 652 OHz 121wy Gpan 121 MRz m Start 30 MH: 2487 OHel Stop 26 Gz m
CH 1 Band edge CH 11 Band edge
RV 150 12 FHEVEN oy REW 100 Mz MIMPVEN ey
T s e St o e e S 10w B2
[ optsiie, == ! o P 1 weam)
> F‘mi&'i um:m; T h ; E [ m«m!:':‘:i
| I et 1 248430 0otz
ﬁ !\ Marker 4 [T1] s ﬂ r‘ W'm'.snue-
318 008 sif F 1 arker 5 [T1] =3 77 R 1
[' 1'\ 2o e 2 }j \]L
o -
¥
e e A ,
L PP T TP i o Ty
o —— — @
by T T T T T 1 i —— ¥ T g
Certler 2 38 OHr 10 MHs! Span 100 MRz m Mlllﬁﬂlll ' Il;m ! ! ! S;IWMI m

Report No.: RF190726C11

Page No. 60/ 71

Report Format Version: 6.1.1




802.11g
CHAIN O
CH1
RUW
vuwm:‘: i TT4dEm mﬂ:ﬁ THIENE. ety T 42 B
ST A8 3008 SWT 50 mm. 3 41887 Gz PR L a8 2008 FWT 355 2 41489 Gz
Okt 1148 Okt 1148 Wwrker 2 [T1]
-84 45 gm
1 ! 230237 GR
T EKR Warkar 3 [T1]
2048 dtim
121367 GHz

]MWLM”W\

/ \‘ TLT T et
-
- T T L) ) ) ) i i T A -] T T ) ) ) ) i i T A
Center 2 812 OHz AR MR Soat 2496 M m Sart 30 MK 2407 OHe! Stop 25 Gz m
Rl 120 Wiz frjuevaw T Rl 120 Wiz frjuevaw T
AN A e m —— 300 Kz i 1157 dBm
P FLE L] A 3008 SWT 50 mm. 2 44300 Gz 34 2 B A8 2008 SWT 358 me 2 4072 G
Okt 1148 Cittaef 1108 u.mem]m"m
D110 72 dien, 3 S
T o Markar 3 [T1]
[ i ¥ I T s s
rlhpdw‘wdwwwuvmwmaww&\ 324800 GHz
D2 (708 sl

e

"

-
il T T T ¥ V V ( i i r1E ] T T T ¥ V V ( i i r1E
Coner 2437 e EyEh PRI ] EE 24 g scpson  RANMAERE
AW 100 012 e o AW 100 012 e o
VB 300 btz i 753 dBm VB 300 btz i 748 dBm
ST A8 3008 FWT S0 . 2 aseat Gz 34 e 2 B a8 2008 FWT 355 2 4S8 Gt
Okt 1148 Okt 1148 Murker 2 [T1]
4 dim
2 G
SR EE arkar 3 [T1]
<3614 dtim
128204 Ghz

”&M

| : l

/

il

o

T T ¥ 0 0 i i i T T ¥ ¥ 0 0 i i i
Conter 2 482 Gz 24tBMH sezooue:  REESERE 4t 30 Uk 2407 Qiet seron:  RAMBRERE
CH 1 Band edge CH 11 Band edge
Al 150 1z Ve REW 100 14z MMPVEN
B 300 ki K i S ™ e
1y Ret2 8 a8 208 THT 1D 24V700 G LYY sm a8 SWT 10 2487000z
ittt 11 8 umén‘llq?”m T omeiies mﬂ"ranﬂ
10 i 240200 Gz 1" 1 248380 Gz
- 4 Marker 3 [T1] [—ELi=adin Marker 371}
M 37 87 ditm 4811 g
+ 240000 GHz 248420 GHz
[ k Masker 4 T1] { \ Marker 4 [T1]
&8 35 dBm 54 40 B
250000 Gatz
) l Mmrker 5 [T1] } \
<4501 dim .
IO et / \ 238880 A TS f»a r:i lll\
o { ;
L al & T\"
T I MMNW
s <
i y @’3 ! i @
] T T T V i i Y1z i T T T T T T T | pamawws
Conter 238 Oz 10wy Sanoue:  RERESERE Center 2,456 GHz 10 Mzt Seest0ik:  NNNNNEYN

Report No.: RF190726C11

Page No. 61 /71

Report Format Version: 6.1.1




CHAIN 1

AUV 190 12 fa o
300 kMz
LT EETL] SISO
Oftaet 1148

f AMMM”MMM\‘

Markas 1[T1]

AW 100 012 e e
BN 300 kT
P rol MHe FHT 300 Ae
ittt 11 68
1

-
-nn3 -nn3
il T T T ¥ V V V i m ] T T T ¥ V V V i i m
Center 2 812 OHz 2454 MHz! Hoaa 2454 MRz Sart 30 MH: 2487 aHel Stop 25 Gz
AW 100 012 MevE g m AW 100 012 LU .
B 300 ki ™ 4o e VB 300 Kz ™ g1
o ¢ M ND TS0 . 242825 Gz P raL ] MHe SWT 358 mm 243560 Gz
Okt 1148 Gttt 118 Marier 2 T1]
ARERELE -52.05 Bm
23303 G
1 Markar 3 [F1]
44,75 clim
104 P S ﬁllll. LTI GHz
z lL sERT SECE
w
i N,
{}!"‘M L\.M
T
t AR
-
i-ngj -nn3
il T T T V V V i i r1E ] T T T V V i i r1E
Centee 2437 GHz 2405 et Spas 2415 NE nan Saart 30 UH; 2407 ke Stop 25 GHE nan
AW 100 012 eI AW 100 012 eI
BN 300 kT P - 550 4 BN 300 kT r - 18 dBm
iy ppiatidBm A8 3008 TS0 . 285324 Gz P il L MHe ST 258 e 2 145 Gz
Okt 1148 Offact 1168 Murker 2 [T1]
1 -53.86 dm
20851 Gr
Markar 3 [F1]
1 6.0 ctim
/ ) |
;J L\ T e
Vi : b ®
T
r ™ ]
-
-nn3 1.133
il T T T ¥ V V V i { m ] T T T V V V i i m
Certler 7 852 Oz 2 MRz et 2284 MRz Sart 30 MH: 2487 aHel Stop 25 Gz
CH 1 Band edge CH 11 Band edge
AW 100 012 e AW 100 012 mjuevew
oo ok skt 1 [F1] . BN 300 kT i 511 dBm
P a8 2008 SWT 10 2 41480 Gz 3p Ree21 a8 2008 SWT 10 . a8t GH
Offact 1168 Wwrker 2 [T1] Offaet 1168 Murker 2 [T1]
N <3701 Bm 1 44,83 gBm
240000 Gz 2 4KI80 Gk
[, 1 Markar 3 [F1] Markar 3 [F1]
WM 35,20 attm WM 44,3 dtim
! 235700 GHz 248360 GHz
] t Masker 4 [T1] { \ Masker 4 [T1]
b4 B4 4B 1 B3 dBim
) \ Mmrker 5 [T1] / \
4445 dOm
I .. {. -]I 738580 OK: .|y[r. et 1
B —
M t\-WJ ‘\N.
WW e [ B R SN R
e rw
U3 " \ 3 l L i 3
] T T T ¥ V i (i m ] T T T ¥ V V V i (i m
Cenler 238 G 10MHg Span 100 MiE Center 245 Oz 10MHg 5PN 100 M2

Report No.: RF190726C11

Page No. 62 /71

Report Format Version: 6.1.1




VERITAS

Rl 120 Wiz [ L L — Rl 120 Wiz [ L L —
AN A e m —— VB 300 Kz i B 14 dBm
iy ppiatidBm MND ST B0 e, 241897 Gz 3y 21 0B A8 2008 SHT 250 nn 2 40527 Gz

Oiffact 1168 Oiffact 1168 Murker 2 [T1]
1 <5407 gBm
215004 ik

Markar 3071
1 4748 diim
MMM o

; |
T

i
%

-
-n‘3 -n‘3
et T T T V V V v i i m ¥ T T T V V V v i i m
Conter 2412 GHz 2391 MR Spa 2081 MHE Shart 30 UK 2407 B Stop 25 Gz
Rl 120 Wiz [ L L — Rl 120 Wiz [ L L —
AN A e m po—— VB 300 kiz m 1283 dBm
iy ppiatidBm 283098 TS0 . 243672 Gz 3 et 21 g8 MHe FHT 300 Ae 2 4%500 GHz
Okt 1148 Offeet 1180 Murker 2 [T1] o
D138 -
z A 7 W08 G
] Markar 3071
4878 dim
'“'WWMW s
j \ o e

b
KW

/
a

b

'y

W

W o
a.ﬁ
-mj -mj
il T T T V V i { r1E ] T T T V V i i r1E
Center 2437 Gz 2381 NHe! Spa 2161 NHE nan Start 30 MHz 2407 ke Stop 25 GHE nan
AW 100 012 MevE g m AW 100 012 MevE g m
BN 300 kT e 518 4B BN 300 kT e 780 dBm
o ¢ M ND TS0 . 2 46847 Gz pr..Lro1 . MHe JIT20 2 aged Ghz
Okt 1148 Okt 1148 Murker 2 [T1]
2 <5473 gBm
2373 G
erwmiiaiiie Warkar 1[TT]
1 -47.10 dlim
M%‘AL o
[ : \

lewriman | ameww | eSS e o | semew
CH 1 Band edge CH 11 Band edge
MG IPVEY . ooz MIWPVEN ypiee 1y I
3y 21 0B A9 2098 NI 241700 Gz Pl se 2008 SWT 10 . 2 46560 Gz
Bifact 1168 Marker 2[T1] Offact 11 48 Marker 2[T1]
‘ s ‘ e
Markar 3071 ST PP Markar 3071
P = e ama
Marker & [T1] Marker & [T1]
l t S . { 5335
j \ Marker 5[T1] I
=44 12 gBm
T } \ 23800 g J e
4 L b/ iy
" g i
m&»—nwmww et e i ]
" T : 3 i T : 3
by T T T T T 1 i - - by T T T T T T T 1 i - -
Certler 2 38 OHr 10 MHz Span 100 MRz m Center 2 858 OHz 10 MHz Span 100 MRz m

Report No.: RF190726C11

Page No. 63 /71

Report Format Version: 6.1.1




802.11n (HT20)
R R
mm:l‘:: FHEVEN oy v mm:l‘:: FHEVEN oy S
4y 28131 dBm an 3098 SWT 50 mm. 2 41858 Gz 34 e 2 B A8 2098 SWT 358 me 2 ab27 iz
Oiffact 1168 Oiffact 1168 Marker 2[T1]
474 gBm
! 230337 Gk
gl 1 Al Warkar 1[TT]
W o
[ ) 1
lf '\‘\ TLT e s
o
- T T L) ) ) ) i i i A -] T L) ) ) ) i i T A
Center 2 812 OHz 2585 MH/ SNt 2606 MRz m Sart 30 MK 2497 OHel Stop 25 Gz m
AUV 190 12 fa o AUV 190 12 fa o
oo woka LU VB 300 Kz AT
o e 1L 28308 NI 244197 Gz e il ] 48 208 SWT 350 m 243560 Gz
Oiffact 1168 Ciffaa 1168 Marker 2[T1]
Di12¢2 dEm st
1 y Marker 3[T1]
PO L PR Hmm
[,wJMWkH 'W‘UMWMWMWMJH.\
] i e
Fa Y
20 L
- T T L) ) ) ) i i i A -] T L) ) ) ) i i T A
Coner 2437 e 25w sanzeoeme:  RRRMNEE st 20us 2o scpson  RRRMNEEE
AUV 190 12 fa o AUV 190 12 fa o
oo woka LU VB 300 Kz AT
4y 28131 dBm an 3098 SWT 50 mm. 2 ahasa iz 34 e 2 B A8 2098 SWT 358 me 2 afe Gz
Oiffact 1168 Oiffact 1168 Marker 2[T1]
s
2
TR aac 351
37,88 ditm
: 328 o
[ d 1
j \ SRR T
s ™ ’
"ﬂ \\‘ 4 At TP b
r b bl -
o
- T T L) ) ) ) i i i A -] T L) ) ) ) i i T A
Conts 2082 045 e soanziosm:  RRRMRESH st 20us 2o scpson  RRRMNEEE
CH 1 Band edge CH 11 Band edge
RUW 180 012 L) REW 100 iH: [T NP VEW
P ok i ke 1[F1] I wmm; Marter 1 [T1] .
PORLUFIY L) a0 2098 SWT 10 241340 GHz Re121 dhm An 308 SWT10ms 245320 0Hz
Offaet 1148 Marker 2 [T1]
. <3743 dom
Gy
Ly o v e v T Markar 3F1]
IR s
Gz
[ ! l Masker & [T1]
547 dBm
J l Marker 5[T1]
A2 B4 dBm
T / ‘ 230080 OHs
o 4
pat [Tl
M‘hr}
ooy,
T ! @3
-] T T L) ) i i A
Cenler 238 G 10 UHe Sanowe:  ARARERE

Report No.: RF190726C11

Page No. 64 / 71

Report Format Version: 6.1.1




Rl 120 Wiz FHUPVEY g 1y Rl 120 Wiz FUUEVEN i iy
200 bz B4 dEm 200 bz T
3y 831 0B a0 3008 ST es 2atess o P rol a0 2008 ST 258 2a1TPs G
Oiffact 1168 Oiffast 1188 Marker 2[T1]
5324 dBm
1 234908 Gz
0o M 3]
' e
thw%
] N s
4 N A
APPSR oo
o st
- T T L) ) i i A -] T T L) ) ) i i T A
Conter 2412 GHz 2402 MR semzaue  BARARERE Shart 30 UH; 2497 Gy seeaon:  RAMMRERE
RUW 180 012 L) RUW 180 012 L)
P o m Mackar 1 [T1] . B 300 Kz ™ AR 11,85 dBm
P FLE L] A 3008 SWT 50 mm. 2 a%02 Gz 34 2 B A8 2098 SWT 358 me 43560 Gz
Okt 1148 Offae 1108 Wwrker 2 [T1]
D1 1306 B =51.30 dBm
7 1380 G
T o Markar 3 [F1]
L3 .08 dtim)
etk Iu'\wxw) 'U“ | - " .\ﬂ1l LETHE GHE
MMWW. o GEL A T
; H 02 1658 difes,
i S,
IIIW ” AP hdor bt ot
20
- T T L) ) ) ) i i T A -] T T L) ) i i T A
Conter 2437 GHz 2448 WHe semzvaue:  BAMARERE Shart 30 UH; 2497 Gy seeaon:  RAMMRERE
RUW 180 012 L) RUW 180 012 L)
P o m il I iAo m LI
P FLE L] A 3008 SWT 50 mm. 2 a8324 iz 34 e 2 B A8 2098 SWT 358 me 45305 iz
Oiffact 1168 Oiffast 1188 Marker 2[T1]
<5342 gBm
" 230337 Gk
1T BN Warkar 1[TT]
1 4829 dttm
20.04021 Oz
/ .p.,;ﬂ...hwwuw]mw\
) \“ oy rET
T
\\.\ 1 L Aake P
Mv— o Lot
- T T L) ) ) ) i i T A -] T T L) ) ) i i T A
Cenlee 3 452 GHz 2488 MHe! semzestue:  BARARERE Shart 30 UH; 2497 Gy seeaon:  RAMMRERE
CH 1 Band edge CH 11 Band edge
AUV 130 012 fa o REW 100 kHz [T1] NP VEW
£21 dBm A8 2098 ::nwlu . et BT dBm Ret 21 dBm AN 2088 %I’?m e Lo
fet 1 gBm _ a0 208 L3 2 abiad Gz _ m 245320 GHz
s ittt 118 —— Marker 2 [T1] 3 Oifaat 1198 Marker 2 [T1]
=37.04 gBm 4528,
240000 G 18 ] 248340 GHz
=i = Markar 3 (71 L LEE AN, Marker 3 [T1)
W‘“‘H -3.02 dttm 4275 00m
235700 GHz
‘ \ Maskes 4[T1] l aariee 4 [T1]
aane 5061 dm
J ‘ Marker 5[T1] r
<42 50 dBm .
IoTamEn Ifj .]l 230430 OHs _uTu_m Gy
3] \vl. f«.uf \V”‘\M
A M”“ o L‘\.‘
L s Mt IR TP
LU 2 o %
o @ (- @
-] AT ™ T T T T T T T i
CoeezdoHe ' ! e R Center 2 495 GHz ’ 10MHz Span t03MH:  EHNINREEN

Report No.: RF190726C11

Page No. 65/ 71

Report Format Version: 6.1.1




BUREAU

VERITAS
AW 100 012 ey AW 100 012 ey

BN 300 kT L — BN 300 kT L —
w Ll k. ik 2atesn G P EET] ELECTY a0 0z

Okt 1148 Okt 1148 Murker 2 [T1]
<5245 dBm
234704 Gz

- S Markar 3 [F1]
3 4781 gt
W0 THI2OME

’.MWVNMM\

5

u,

-
i-ngj -nn3
Center 2412 Gz 2483 ket o884 NHE Saart 30 UH; 2407 ke Stop 25 Gz

AW 100 012 e o AW 100 012 MevE g m
AN A e arkar 171 N ——" VB 300 Kz m 1308 dBm
iy ppiatidBm 283098 TS0 . 244076 Gz prpL Pl L] MHe FHT 300 Ae 2 4%560 GHz
Oiffaet 1168 Oiffae) 1168 Marker 2 [T1] e
12112 §d clBen oo

1 Markar 3 (71
4712 dtm
“'WWMW i

J b na.izhea

et
.,..ed
-nn3 -nn3
sl T T T V V V i i Y1z ] T T V V i Y1z
Contee 2437 OHz 7 e P 4t 30 Uk 2407 GHy R
RUW w RUW w
ooz MWPVEN ey I ooz MWPVEN ypieerry I
T PET) ST S0 PPt 2y et EEr) LT atess o
Okt 1148 Okt 1148 Marier 2 T1]
<5501 gBm
1 1 BOSHY G
Dliasdim arkar 3[T1]
1 7.5 dtm
1£.98150 GHz
U NP O 0 W U W
[ i \
j \l‘ T
M. R
y N l - —
I
a.ﬂ
i-ngj 1.133
sl T T T V V V V i i Y1z ] T T V V V i Y1z
Conts 2082 045 e soanziosm:  RRRMRESH st 20us 2o scpson  RRRMNEEE
CH 1 Band edge CH 11 Band edge
RUW w RUW w
ooz MIWPVEN ypiee 1y I ooz MIWPVEN ypiee 1y _—
T 0 2008 THT 10 240480 Gz 1y Ree2t 20 2008 THT 10 S a0 Gl
Offact 1168 Wwrker 2 [T1] Offaet 11 8 Wwrker 2 [T1]
<3650 dBm 6 20 dBm
1 2.40500 cin 1 2 48380 Gz
frteasinnT Markar 31711 1 WAL Markar 3[T1]
){‘“M <3658 diim 44,08 ditm
240000 GHz ' 245380 GHz
I \ Masker 4 [T1] , \ Masker 4 [T1]
-5 £250
J H Mmrker 5 [T1] \
<4285 dBm
e Ilf .“L 238980 GHs 2 ‘1
L Y \.n X, \
b P 7 u.mh\
Wmmdhw" R L RPN
com, P
" " 1 3 i [ X 3
] T T T V V i Y1z ] T T V V V i Y1z
Conles 238 GE 10 ket Sounroone:  RARAREE Contee 2 408 OHz 10 ket Sounroone:  RARAREE

Report No.: RF190726C11 Page No. 66 / 71 Report Format Version: 6.1.1



802.11n (HT40)
CHAIN 0

CH3

N INTIEL S22 ISP T

AWM TIMPVEN e gy RIWIOME VI g my
VB 300 Kz 547 g VB 300 Kz 584 dBm
4y R 31 dOm AN SWTE0 = 242605 G 21t 21 dm Ao 20 ST N _ 241775 G
ETR Otteet 1108 | Marker 271)
<52 03 abm
230027 QHe
| swrmr 3 gy
1 | 3134 dBem
o' 43 iR 322908 GHr
i L oheiding
L;LW""M"' W“U
19 i Y - |
" 3
1 : W
T
\
30 \‘-\ "
r/ A PR PRTSTINN T T earry Mokl M
@*M’ W R b Ty
£ -
e T ¥ T i ¥ i ¥ i | Ly T T ¥ ¥ i ¥ i |
Corter 3 473 GHz S 3T Ry Span 52 74 uMz m Saart 30 MWy 2407 GRy Stop 25 Gz m
AWM TIMPVEN e gy RIWIOME VI g my
VB 300 Kz 239 dBm VB 300 Kz 172 dBm
1 iRt g NS SNT50 8 243163 Gh prg.ral ] Az 2008 SHT A o Z 242399 Ghs
ETR Otteet 1108 | Marker 271)
«51.96 dbm
230027 QHe
| srmr 3 gy
| X354 dBen
324800 Gz
8 i 1 %) T
Al ala e il bl
0 ! i 3 | - |
na.ath
," \
0 . ) "
y
iy T prvereems SR A
42
£ -
e T T ¥ ¥ i ¥ Ly T T ¥ i ¥ i |
Conter 2 837 0z sam 0y PRETT St 30 s 2407 gt s RARRELE
AWM TIMPVEN e gy RIWIOME VI g my
VB 300 ki 1 58 dBm VB 300 ki 202 dBm
43 Rtk 31 B An 2030 ELET 24ve3 Gz 21 Rat21d0m an 2000 LT : 2 4ua08 ez
ETR Otteet 1108 | Marker 271)
52 49 dBm
230027 QHe
Mactes 3 (1)
1 2 45 dBm
T 126473 Gtz

20- |
/ \ '
30 L -0 |
/ N\ |
i L | E
b ,qu'"“ maaadiadid
@
! £
o ¥ T i i i i TE ¥ T i i i i |
Conter 7 453 GHz 5 ITHMR: seassarowe:  RARMSERE Shart 30 M 2407 st sopmoe:  NARARPRE
CH 3 Band edge CH 9 Band edge
RUWIGOMIE  THMEVEW iy AWM TIMPVEN e gy
VEW 300 iz 188 E VEW 300 iz 258 B
i Rt e sn 20D ST 20 ea Z 243300 Gtz g9 Rt 21 g An 2000 T 20 04 2 244320 Gz
T omettie | Marker 271) T omeiee T | Marker 271)
4810 atim | 77 gl
2 40000 e 2 48150 O
| Mackar 311 | Mackar 311
' | -47 38 dBm | 4778 dBm
o 2k | 2 35040 Gtz P P Gtz
by | T g, i I M 4t
18 L 4. 738000 GHz 18 - 250000 GH:
I ! | | manne s | |
4480 afim
20- | | 230560 Gtz - L |
. | |
|| pemTT |! i
-0 1” - }l 4
- il e
AP PR N TSP T n.)....q\-m- |
N £
Ly T T ¥ ¥ ¥ ¥ i | Ly T T
Conter 3348 Gz 20Uz Span 200 WMz Conter 7528 Gz

Report No.: RF190726C11

Page No. 67 /71

Report Format Version: 6.1.1




CHAIN 1

:m;:;m:a: FHEVEY oy :Il;:‘mr: UEEVER ke 1T
3 0 15 dBm ;3 081 dBm
1 gt dm b SNT50 8 2AZ66T Gz el 2 b SHT A o _ 242209 G
Offset 1108 Offset 1108 | Marker 2 (1)
<5478 dBm
2475 QHe
| Marer 3 (11
1 | AT 07 dBen
0t 15 Shee 1837510 Gier
L
W.\..A.I'.-.J‘v’n*‘w iy et dioalelaad )
-1 1 | £ |
] W l
& .I i fi 3nke
/ \
e fr’ll . -0 ~
‘.UM W‘v wy v i Wiy
£ -
e | Ly |
¥ ¥ V i i i i ¥ ¥ i i i i
Conter 3 433 GHz 820 Uy Span 529 MEz m Saart 30 MWy 2407 GRy Stop 25 Gz m
:.mm:,: LT IV 180 12 FUMEVEY e vy
3 240 dBm 235 dBm
1 prnt i At 3008 ST 50 24300 Gz Ruf 31 dBm At 2008 i AN G
Offset 1108 Offset 1108 | Marker 2 (1)
5436 aBm
204 OHe
| Marer 3 (11
| ~45 BY dBm
7
o Falet . T 10
WMJ"‘W\‘"'*‘ P il )Y
/ A\
-1 f 4 | 2 |
4 | 1 L E I SRR
/ \
e 'JJ b -4 <
L
i el N PRI TR
L v T aands
£ -
+4| -] |
¥ ¥ i i i i ¥ ¥ ¥ i i i i
Corter 3 437 GHz 6284 Ry Span 52 04 MMz m Saart 30 MWy 2407 GRy Stop 25 Gz m
:m;:;m:a: FHEVEY oy :Il;:‘mr: UEEVER ke 1T
3 050 dBm ;3 0.50 dBm
1 gt 1 dBm M NE AT 50 ne 2 44582 G Rut 21 dBm An 2000 SWTS Z 24045 G
Offset 1108 Offset 1108 | Marker 2 (1)
<5152 g
728042 OH:
Mk 3[71]
~48 BS dBm
2212220 Gz
]
lJ.JJ s ‘U“ bl g )
-1 -1 | = |
2 - ' 1
“n
" it " - |
’ \ g e e
vy |t
£ -
e | Ly |
¥ ¥ V i i i i ¥ ¥ ¥ i i i i
Conter 3 453 GHz 820 Uy Span 529 MEz m Saart 30 MWy 2407 GRy Stop 25 Gz m
:m;:;m:a: FHEVEY oy :Il;:‘mr: UEEVER ke 1T
3 £ 18 dBm 3 009 dBm
Rut 21 dBm sn 20D ST 20 ma B, 243360 i _ Rt 21 d0m An 2000 T 20 04 i 2440500 Gz
Offeet 11 08 | Marker 2 71) Teteet 1108 T | Marker 2 71)
4348 dBm <5222 B
7 40000 OH: 2 4EMSH OH:
| Marer 3 (1) | Marer 3 (1)
| <305 dBm 1 | 48 52 4B
it -0 15 R — 295730 Gz D4 oon gne 2 48550 Gz
1 | Markeragri) ke 4 [T1]
a"“”mi' »\hul e .JJUJ«»-\‘L\ st a5
12 T + 7 30000 QM 18 T 250000 QM
| waena s 11y |
41 8 i
= - 230560 Gz = 1
—— l
T ||I ]I 1 |
- A i “y ;
- )
o “u |l
Bttt T W |
B i e i P AT e N R
- -T2 .
oA ¥ H
16| 16| : |
¥ ¥ i i i i i ¥ ¥ ¥ i i i i
Corter 7 148 OHz 20 Mz Span 200 Mz Corter 3 538 OHz 20 Mz Span 200 Mz m

Report No.: RF190726C11

Page No. 68 /71

Report Format Version: 6.1.1




CHAIN 2

CH3

IV 180 12 [t o

IV 180 12 [t o

Wasker 1 [T1] Wasker 1 [T1]
B 300 kiiz 208 dBm B 300 kiiz 241 dBm
b SNT50 8 241684 G A INT S _ 241463 Gh
| Marker 271
<5261 abm
2 3MA0 OHe
| umme 3y
1 | -85 &1 dBm
L1009 dliem 241872 GMr
W"”"W‘ﬂ pebeiesiiidd |
-1g- b w 1 29~ 1
J | -
T
X
-0 7 i | -4 . ) |
P, 1 T 1
, i ] |
ot/ AVl
42
T (@3 ™ (@3
5 : Y- 51 | g
T T i i i i ¥ T i i i i
Corter 3 473 GHz 202 Ry Span 52 62 MMz m Saart 30 MWy 2407 GRy Stop 25 Gz m
:m;:‘mr: FHEVEY oy :Il;:‘mr: UEEVER ke 1T
3 82 dBm ;3 238 dBm
1 gt b b T 30 ea 2448 Gl it 2000 SWT . 243024 Gz
| Marker 271y
<5360 abm
2 3%08 OHe
1 | umme gy
04 350 Al | 4855 4B
1471308 Gz
8 il 4 .'l.’* T
i WW\%“\ priiideda L) \ |
-19- J : | 0 |
| o ovha chen
| |
J 1 1
\
> | % . |
1. JJ LY L,._‘!
i 5 M
42
5 : Y- 51 | g
T T V i i i i ¥ T i i i i
Corter 3 437 GHz 6250 MK Span 52 55 MMz m Saart 30 MWy 2407 GRy Stop 25 Gz m
:m;:‘mr: FHEVEY oy :Il;:‘mr: UEEVER ke 1T
3 0 48 dBm ;3 0 B4 dBm
1 iRt g b ] SNT50 8 245605 G prL il s ST N _ 245501 Ghs
Offeet 11 08 Tffeet 11 08 | Marker 2 71)
<54 43 g
205IST QHe
| umme gy
1 | ~45 T8 dBm
LR 2215966 Gz
| L)_,\JW\.JJ,LQ podllederiie,
-1g- -ph" r||' 1 20~ |
|I 1 :
T i'. 1
0 . \1 | -0 e |
\ " o r P T TITUL NOT
! s L h o W
i e R
42
T (@3 ™ (@3
5 : Y- 51 | g
¥ ¥ T i i i i ¥ T i i i i
Conter 3 453 GHz §37T2 uRy Span 52 72 MMz m Saart 30 MWy 2407 GRy Stop 25 Gz m
RIW 150 012 FHMEVIN ey RIW 130 012 FHEVEY oy
B 300 kiiz 517 dBm B 300 kiiz 872 dBm
o Lk ] an 2008 ST 20 4 > 242720 Gz g9 Rt 21 g At 2008 SWT M m i 2 44500 Gz
Offest 1108 | Marker 271 Tffeet 11 08 T | Marker 2 71) 5
~4817 abm 45 09 dbm
7 40000 OH: | 2 4EMSH OH:
| M 3 ey | | M 3 ey
1 ~41 B0 dBm 1 ~45 55 dBm
01009 dfien 2 35600 Gz na e e 2 abs60 Gz
WM | e ey M')LM | | Marker a 7] 5
B8 dBm «53.83 oBm
18 £ + 238000 GH: 18 - 750000 GHz
] | | waar sy I |
| o5 b4t
= 1 235000 Gtz - T 1
|
| T T
| [ | |
2 ‘I‘ -t \}\M T 1
1 | 1
J i
o 1 ot 1
ff-r.m.nf.,,uumw.uww [ DAt pcr P i |
oy, | oy,
- - 3 70 -1 ] <!
e ¥ L]
Ly T ¥ T ¥ ¥ ¥ ¥ i | EXE Ly T ¥ T ¥ i ¥ i | EXE
Conter 2348 3z 2008 Soanmowe:  RARARELE Conter 2528 0z 2008 Soanmowe:  RARARELE

Report No.: RF190726C11

Page No. 69/ 71

Report Format Version: 6.1.1




( 818

BUREAU
VERITAS

5 Pictures of Test Arrangements

Please refer to the attached file (Test Setup Photo).
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Appendix — Information of the Testing Laboratories

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch, were founded in 1988 to
provide our best service in EMC, Radio, Telecom and Safety consultation. Our laboratories are FCC
recognized accredited test firms and accredited and approved according to ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Lin Kou EMC/RF Lab Hsin Chu EMC/RF/Telecom Lab
Tel: 886-2-26052180 Tel: 886-3-6668565
Fax: 886-2-26051924 Fax: 886-3-6668323

Hwa Ya EMC/RF/Safety Lab
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.bureauveritas-adt.com

The address and road map of all our labs can be found in our web site also.
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